ssamonias. FCC RADIO TEST REPORT Report No. : FR4N0919E

32

Mode Band Edge - L

U-NII-2C_5.47-5.725_802.11ax HE20_CH116_Full RU_5580MHz

ANT 4+3
Pol. Horizontal Fundamental
™ Level (dBuVim) + gn LVl (dBuVim)
1225 1225
1
1050, 1050
87.5 875!
00 iy o e T e PEAKINI
2
525 1 525
A A J' ™ A W
350 0
175 174
Peak
55 % M‘F,eq,,e,,cy :M“Z)&ses‘ B 5 1000 200 3400, 4500, 5800, 7000
Frequency (MHz)
Site : B3CH20-HY .
Condition: PEAK_BE(UNIT)_B3 3n HF_31200 02360 241101 HORTZONTAL site ¢ G3CH20-HY
© ROW: 1000, 000K V3000, B08kHz SHT:Auto Condition: PEAK(UNIT) 3m HF 91200 62360 241161 HORIZONTAL
+ RBH:1000.000kHz VBi:3600. 60ckHz ST:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant (able Preamp  Aux  APos  Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB  dBwV dB/m  dB ds  d8 am deg -
1545695 49.63 74.00 -24.37 4135 3299 13.18 37.89 0.0 184 324 PEAK Mz dBuV/m dBuV/m  dB dBwV dB/m dB B B m  deg
2 5467.99 52.96 68.20 -15.24 44.78 32.96 13.19 37.89 .08 134 324 PEAK 1 5380.00 108.83 ------ ------ loe.46 3296 13.32 37.91 0.0 184 324 PEAK
4 Level ([dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050 1
87.5 875
0.0 70.0
AVG_54
52.5 52.5
1
W 350,
175 175
Avg
5350 5396. 5442, 5488, 5534, 5580 1000 2200, 3400, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Site : B3CH20-HY Site : B3CH20-HY
Condition: AVG_BE(UNII)_B3 3m HF_9128D _02360_241161 HORIZONTAL Condition: AVG_54 3m HF_91200_02368_241101 HORTZONTAL
: RBH:1000.000kHz VBW:0.010kHz SWT:Auto + RBH:1000.000kHz VBH:0.010kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5459.82 38.44 54.60 -15.56 30.17 3298 13.18 37.89 0.8 184 324 AVERAGE 1 5568.00 161.47 ------ ------ 93.10 32.96 13.32 37.91 .80 184 324 AVERAGE
TEL: 886-3-327-0868 Page Number 1 C1-149 of 240

FAX: 886-3-327-0855




ssamanas. FCC RADIO TEST REPORT Report No. : FR4N0919E

Pol. Horizontal Fundamental
o Level {dBuVim)
1225
105 0k
10! W\W
IR -
700 v . PEAK, BE(UN) B3
521 MW‘-‘W i
P lipgomran S
350
17!
Peak Blank
5580 5647, 5654, 5691, 5728, 5765
Frequency (MHz)
Site © B3CH20-HY
Condition: PEAK_BE(UNIT)_B3 3m HF_31200 82360 241101 HORIZONTAL
+ RBi:1060.080kHz VBW:3008. B0BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 5736.51 47.76 ©68.20 -20.44 38.49 33.67 13.502 37.92 0.8 184 324 PEAK
TEL: 886-3-327-0868 Page Number : C1-150 of 240

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0919E

32
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11ax HE20_CH116_Full RU_5580MHz
ANT 4+3
Pol. Vertical Fundamental
™ Level (dBuVim) + gn LVl (dBuVim)
1225 1225
1
1050, 1050
87.5 875!
00 iy o e T e PEAKIINI
12
525 525
350 30
175 174
Peak
55 % M‘F,eq,,e,,cy :M“Z)&ses‘ B 5 1000 200 3400, 4500, 5800, 7000
Frequency (MHz)
Site : B3CH20-HY .
Condition: PEAK_BE(UNII) B3 3n HF 31200 82360 241101 VERTICAL site ¢ G3CH20-HY
© ROW: 1000, 000K V3000, B08kHz SHT:Auto Condition: PEAK(UNIT) 3m HF_91200 62360 241101 VERTICAL
+ RBH:1000.000kHz VBi:3600. 60ckHz ST:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant (able Preamp  Aux  APos  Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB  dBwV dB/m  dB ds  d8 am deg -
1 545580 53.87 74.00 -20.13 45.59 3299 13.18 37.89 0.0 184 349 PEAK Mz dBuV/m dBuV/m  dB dBwV dB/m dB B B m  deg
2 546592 54,35 68.20 -13.85 46.08 32.97 13.19 37.89 Q.08 184 349 PEAK 1 5380.00 109.94 ------ ------ 181.57 3296 13.32 37.91 @.08 184 349 PEAK
4 Level ([dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050 1
87.5 875
0.0 70.0
AVG_54
52.5 52.5
1
I U R S B
350 350,
175 175
Avg
5350 5396. 5442, 5488, 5534, 5580 1000 2200, 3400, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Site : B3CH20-HY Site : B3CH20-HY
Condition: AVG_BE(UNII)_B3 3m HF_9128D_02360_241101 VERTICAL Condition: AVG_54 3m HF_91200_02360_241101 VERTICAL
: RBH:1000.000kHz VBW:0.010kHz SWT:Auto + RBH:1000.000kHz VBH:0.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5459.94 40.83 54.60 -13.17 32.55 32.98 13.19 37.89 0.8 184 349 AVERAGE 1 5568.00 162.67 ------ ------ 94.30 32.96 13.32 37.91 .80 184 349 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C1-151 of 240




ssamanas. FCC RADIO TEST REPORT Report No. : FR4N0919E

Pol. Vertical Fundamental
o Level {dBuVim)
1225
10501,
10! WLM
075 M
700 i, PEAK_BE(UNI)_B3/
WWMM
7 Mh‘w
Wbodreamgh
3,
17!
Peak Blank
5580 5647, 5654, 5691, 5728, 5765
Frequency (MHz)
Site © B3CH20-HY
Condition: PEAK_BE(UNIT)_B3 3m HF_31260_62366 241101 VERTICAL
+ RBi:1060.080kHz VBW:3008. B0BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 5746.87 48.19 ©68.20 -20.81 38.88 33.69 13.54 37.92 .08 184 349 PEAK
TEL: 886-3-327-0868 Page Number : C1-152 of 240

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0919E

Pol. Horizontal Vertical
.y Level {dBuVim) v LEvel {dBuVim)
1225 1225
1050 1054
815 875
W”'ﬂl EAK(UNI)
1 11 | | —— ) e 11 | ] I
. AVG,@I . AVG 54
P ———e S
30 30
Peak 15 115
AVQ 7000 9200, 11400, 13600. 15800, 18000 7000 9200, 11400, 13600. 15800, 18000
Frequency (MHz) Frequency (MHz)
Site + @3CH20-HY Site © @3(H28-HY
Condition: PEAK(UNII) 3m HF_91200_02360_241181 HORIZONTAL Condition: PEAK(UNII) 3m HF_91200 02360 241181 VERTICAL
Linit Read  Ant (able Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBuw/ dB/m dB A8 dB m deg Mz dBuV/m dBuV/m  dB dBw/ dB/m dB B dB o dg
1 11l68.08 56.92 74.00 -23.68 34.18 38.98 19.12 42.11 0.75 285 72 PEAK 1 Illeb.08 56.86 74.0@ -23.14 34.12 38.98 19.12 42.11 .75 280 328 PEAK
2 11l68.08 40.95 54.00 -13.64 24.22 38.98 19.12 42,11 0.75 285 71 Average 1 1ll6b.08 40.87 54.00 -13.13 24.13 38.98 19.12 42,11 .75 280 328 Average
3 16748.80 53.32 68.20 -14.88 34.67 39.32 23.61 44.20 .52 - -- PEAK 3 16740.80 53.62 68.20 -14.58 34.37 39.32 23.61 44.20 8.52 - -- PEAK

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

1 C1-153 of 240



ssamanas. FCC RADIO TEST REPORT Report No. : FR4N0919E

Pol. Horizontal Vertical
mLevel(dBqu) meel(dBnWm)
1225 1225
18 15
100 00
17G AVG.54) VG 54
525 525
~18G [
350 350
Av
9 115 115
17000 17200, 1740, 17600. 17800, 18000 17000 17200, 17400, 17600. 17800, 18000
Frequency (MHz) Frequency (MHz)
Site @ GICHIG-HY Site : G3CHIB-HY
Condition: AVG 54 3n HF 91200 62360 241181 HORTIONTAL Condition: AVG 54 3n HF 91280 62360 241181 VERTICAL
TEL: 886-3-327-0868 Page Number : C1-154 of 240

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR4N0919E

Pol. Horizontal Fundamental
o Level {dBuVim) 4o Level (dBuVim)
1225 1225
105 vy 105 !
75 ,‘W\ 875
o bty BEAK BEND B (Ul T e T A EAK(N
5! A Pt Ml 2! W —
T W -
ety
340 1504 s
17! E
Peak
5700 5713, 5726, 5739, 5752, 5765 1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CH20-HY Site : B3CH20-HY
Condition: PEAK_BE(UNIT)_B3 3m HF_01200 82360 241101 HORIZONTAL Condition: PEAK(UNII) 3m HF_91200_82368_241101 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto + RBH:1000.000kHz VBW:3600.008kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5730.16 64.82 68.20 -3.33 55.56 33.66 13.52 37.92 Q.08 160 334 PEAK 1 5708.00 163.01 ------ ------ 93.88 33.58 13.47 37.92 .08 1ee 334 PEAK
4o Level (dBuVim)
1225
105
1
875
70.0
AVG_54
L.
15“‘ __—L___"‘_"/-—\. T
RSN
E
Avg Blank
1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz)
Site : B3CH20-HY
Condition: AVG_54 3m HF_31200_8236_241101 HORTZONTAL
+ RBH:1060.000kHz VBU:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5708.00 97.88 ------ ------ 87.91 33.61 13.48 37.97 .80 16@ 334 AVERAGE
TEL: 886-3-327-0868 Page Number : C1-155 of 240

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR4N0919E

Pol. Vertical Fundamental
o Level {dBuVim) 4o Level (dBuVim)
1225 1225
105 105
WW\M&,\
75 875
9 by PEA BELND ) T T e B I BT e T 2
L T
350 Il B i
17! E
Peak
5700 5713, 5726, 5739, 5752, 5765 1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CH20-HY Site : B3CH20-HY
Condition: PEAK_BE(UNIT)_B3 3m HF_31260_62366 241101 VERTICAL Condition: PEAK(UNII) 3 HF 91200 82368241101 VERTICAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto + RBH:1000.000kHz VBW:3600.008kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 572516 64.97 68.20 -3.23 55.73 33.65 13.51 37.92 o.e@ 160 10 PEAK 1 5708.00 163.78 ------ ------ 94.65 33.58 13.47 37.92 .8 160 1o PEAK
4o Level (dBuVim)
1225
105
10! 1
875
70.0
AVG_54
L.
15“‘ __,__._,_...—"-""H "
AR s
E
Avg Blank
1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz)
Site : B3CH20-HY
Condition: AVG_54 3m HF_91200_8236_241101 VERTICAL
+ RBH:1060.000kHz VBU:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1570800 97.91 ------ ------ 88.74 33.61 13.48 37.97 .00 le@ 10 AVERAGE
TEL: 886-3-327-0868 Page Number : C1-156 of 240

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0919E

Pol.

Horizontal Vertical
.y Level {dBuVim) v LEvel {dBuVim)
1225 1225
1054 1054
815 875
EAK(UNI) EAK(UNI)
1 11 | | —— 1 ) e 11 | ] I
N ETE
L R R T 525 TR
4 30
Peak 15 115
AVQ 7000 9200, 11400, 13600. 15800, 18000 7000 9200, 11400, 13600. 15800, 18000
Frequency (MHz) Frequency (MHz)
Site + @3CH20-HY Site © @3(H28-HY
Condition: PEAK(UNII) 3m HF_91200_02360_241181 HORIZONTAL Condition: PEAK(UNII) 3m HF_91200 02360 241181 VERTICAL
Linit Read  Ant (able Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBuw/ dB/m dB A8 dB m deg Mz dBuV/m dBuV/m  dB dBw/ dB/m dB B dB o dg
1 11460.08 51.84 74.00 -22.16 35.85 39.10 19.33 42.37 .73 348 154 PEAK 1 1l460.08 53.16 74.00 -20.99 36.31 39.18 19.33 42.37 .73 248 68 PEAK
2 114p0.08 42.12 54.00 -11.88 25.33 39.18 19.33 42.37 .73 348 154 Average 1 1i4e0.08 42.16 54.00 -11.99 25.31 39.18 19.33 42.37 @.73 248 68 Average
3 17106.080 54.98 68.20 -13.22 35.81 39.20 23.83 44.49 @.58 - -- PEAK 3 17100.00 54.66 68.20 -13.54 35.49 39.20 23.88 44.49 8.58 - -- PEAK

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

1 C1-157 of 240




ssamanas. FCC RADIO TEST REPORT Report No. : FR4N0919E

Pol. Horizontal Vertical
mLevel(dBqu) meel(dBnWm)
1225 1225
18 15
100 00
17G AVG.54) VG 54
525 525
o] I
~18G
350 350
Av
9 115 115
17000 17200, 1740, 17600. 17800, 18000 17000 17200, 17400, 17600. 17800, 18000
Frequency (MHz) Frequency (MHz)
Site @ GICHIG-HY Site : G3CHIB-HY
Condition: AVG 54 3n HF 91200 62360 241181 HORTIONTAL Condition: AVG 54 3n HF 91280 62360 241181 VERTICAL
TEL: 886-3-327-0868 Page Number : C1-158 of 240

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR4N0919E

Pol. Horizontal Fundamental

o Level {dBuVim) 4o Level (dBuVim)
1225 1225 ]
105 f\ 105

IISYa ]
ar. I \M ar.
700 “MM BEAK. B U, B3 [t et I W N e S 1 L Lol EABUAI
i 'MM Ao W"‘"'WV‘A‘(W#.M““J ot & p— Wi oriniiote il

OB ey A
. b b —
30 350y ottt e
17! E
Peak
5700 5713, 5726, 5739, 5752, 5765 1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CH20-HY Site : B3CH20-HY
Condition: PEAK_BE(UNIT)_B3 3m HF_01200 82360 241101 HORIZONTAL Condition: PEAK(UNII) 3m HF_91200_82368_241101 HORIZONTAL
+ RBi:1060.000kHz VBW:3008. B0BkHZ SHT:Auto + RB:1060.080kHz VB:3000. B0BkHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg

1 574134 64.76 68.20 -3.44 55.47 3368 13.53 37.92 e.e@ 172 27 PEAK 1 5708.00 112.77 ------ ------ 183.58 33.62 13.49 37.92 @.e 172 27 PEAK

1 oLevel [BuVim)

1225
875
70.0
AVG_54
L.
. R R
R s
E
Avg Blank
1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz)
Site + B3CH20-HY
Condition: AVG_54 3m HF_31200_8236_241101 HORTZONTAL
+ RBH:1060.000kHz VBU:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5708.00 163.64 ------ ------ 94.45 33.62 13.49 37.92 e.ee 172 27 AVERAGE
TEL: 886-3-327-0868 Page Number : C1-159 of 240

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR4N0919E

Pol. Vertical Fundamental
o Level {dBuVim) 4o Level (dBuVim)
1225 1225
105, 105, 1
i “FW/’\ o5
700 \ BEAK. B UM B3 [t et S W N S [ L Lol EABUNI
1
2 T 1 ! R
dead r w v A M " i el VI
o } Whuerihe | (v
3540 P -
17! E
Peak
5700 5713, 5726, 5739, 5752, 5765 1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CH20-HY Site : B3CH20-HY
Condition: PEAK_BE(UNIT)_B3 3m HF_31260_62366 241101 VERTICAL Condition: PEAK(UNII) 3 HF 91200 82368241101 VERTICAL
+ RBi:1060.000kHz VBW:3008. B0BkHZ SHT:Auto + RB:1060.080kHz VB:3000. B0BkHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg

1 574231 59.48 68.20 -8.80 50.11 33.68 13.53 37.92 0.8 184 123 PEAK 1 5708.00 162,32 ------ ------ 93.13 33.62 13.49 37.92 0.8 184 123 PEAK

1 oLevel [BuVim)

1225
10! ]
875
70.0
AVG_54
L.
- T e
LAt =
E
Avg Blank
1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz)
Site + B3CH20-HY
Condition: AVG_54 3m HF_91200_8236_241101 VERTICAL
+ RBH:1060.000kHz VBU:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5708.00 96.70 ------ ------ 87.51 33.62 13.49 37.97 .80 184 123 AVERAGE
TEL: 886-3-327-0868 Page Number : C1-160 of 240

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR4N0919E

Pol. Horizontal Fundamental
o Level {dBuVim) 4o Level (dBuVim)
1225 1225
1
105, Fd) 105,
10! 'y \ 10!
75 875
700 MYWM 1 BEAK. B UM B3 [t et I W N e S 1 L Lol EABUNI
52 I ‘"MWMWWMA. o N 52 o gt
30 J5 e
17! E
Peak
5700 5713, 5726, 5739, 5752, 5765 1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CH20-HY Site : B3CH20-HY
Condition: PEAK_BE(UNIT)_B3 3m HF_01200 82360 241101 HORIZONTAL Condition: PEAK(UNII) 3m HF_91200_82368_241101 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto + RBH:1000.000kHz VBW:3600.008kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5736.73 66.11 68.20 -2.89 56.84 33.67 13.52 37.92 @.e@ 17 28 PEAK 1 5708.00 168.38 ------ ------ 99.21 33.61 13.48 37.92 o.e@ 17 28 PEAK
4o Level (dBuVim)
1225
105 1
875
70.0
AVG_54
L.
i S
|t T
E
Avg Blank
1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz)
Site : B3CH20-HY
Condition: AVG_54 3m HF_31200_8236_241101 HORTZONTAL
+ RBH:1060.000kHz VBU:@.750kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5708.00 161.89 ------ ------ 92,72 3361 13.48 37.92 o.ee 176 28 AVERAGE
TEL: 886-3-327-0868 Page Number : C1-161 of 240

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT

Report No. : FR4N0919E

Pol. Vertical Fundamental
o Level {dBuVim) 4o Level (dBuVim)
1225 1225
1
Aler W nlk\ Aler
75 875
700 ‘\W BEAK. B UM B3 (1t et S Y O S 1 L LS EABUNI
1
o W\WMMMW Mm\,ﬁ'\ oo 52. RRTRY
AN oo T ‘W e R
30 35,0 e st
17! E
Peak
5700 5713, 5726, 5739, 5752, 5765 1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CH20-HY Site : B3CH20-HY
Condition: PEAK_BE(UNIT)_B3 3m HF_31260_62366 241101 VERTICAL Condition: PEAK(UNII) 3 HF 91200 82368241101 VERTICAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto + RBH:1000.000kHz VBW:3600.008kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5725.74 58.86 68.20 -9.34 49.62 33.65 13.51 37.92 @.e@ 191 @ PEAK 1 5708.00 167.54 ------ ------ 98.37 33.61 13.48 37.92 e.e@ 191 @ PEAK
4o Level (dBuVim)
1225
105
875
70.0
AVG_54
L.
v R
W renmprer
E
Avg Blank
1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz)
Site : B3CH20-HY
Condition: AVG_54 3m HF_91200_8236_241101 VERTICAL
+ RBH:1060.000kHz VBU:@.750kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5708.00 99.87 ------ ------ 9.76 33.61 13.48 37.92 e.e@ 191 @ AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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Pol. Horizontal Fundamental
o Level {dBuVim) 4o Level (dBuVim)
1225 1225
405,01 1 105, !
1050y \ 10!
75 { 875
700 W M BEAK. B U, B3 [ | S 1 o S L LS EABNI
5! %r Wi 5
ol - I bbb
b gt A A
30 0 bbb
17! E
Peak
5700 5713, 5726, 5739, 5752, 5765 1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CH20-HY Site : B3CH20-HY
Condition: PEAK_BE(UNIT)_B3 3m HF_01200 82360 241101 HORIZONTAL Condition: PEAK(UNII) 3m HF_91200_82368_241101 HORIZONTAL
+ RBi:1060.000kHz VBW:3008. B0BkHZ SHT:Auto + RB:1060.080kHz VB:3000. B0BkHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg

1 5728.67 66.47 68.20 -1.73 57.22 33.66 13.51 37.92 Q.08 200 29 PEAK 1 5708.00 165.92 ------ ------ 9.75 33.61 13.48 37.92 0.0 200 29 PEAK

1 oLevel [BuVim)

1225
105 .
875
70.0
AVG_54
L.
. S
WW‘V'\A/VW“"‘""\'W
E
Avg Blank
1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz)
Site + B3CH20-HY
Condition: AVG_54 3m HF_31200_8236_241101 HORTZONTAL
+ RBH:1060.000kHz VBU:@.820kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1570800 99.39 ------ ------ 99.22 33.61 13.48 37.92 0.8 200 29 AVERAGE
TEL: 886-3-327-0868 Page Number : C1-163 of 240
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Pol. Vertical Fundamental
o Level {dBuVim) 4o Level (dBuVim)
1225 1225
1050} 105 :
75 M’\ 875
o M“Wu PEAK BE(ND B 7 o o e T N AR
5 V‘FEWWUWM%W P P ) % e il Pl
10 340 ptmerlt
17! E
Peak
5700 5713, 5726, 5739, 5752, 5765 1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CH20-HY Site : B3CH20-HY
Condition: PEAK_BE(UNIT)_B3 3m HF_31260_62366 241101 VERTICAL Condition: PEAK(UNII) 3 HF 91200 82368241101 VERTICAL
+ RBi:1060.000kHz VBW:3008. B0BkHZ SHT:Auto + RB:1060.080kHz VB:3000. B0BkHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg

1 5726.39 60.42 68.20 -7.78 51.18 33.65 13.51 37.92 .08 167 360 PEAK 1 5708.00 165.18 ------ ------ 95.91 33.62 13.49 37.92 @0.0@ 167 360 PEAK

1 oLevel [BuVim)

1225
105 .
875
70.0
AVG_54
L.
. i
AR AT
E
Avg Blank
1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz)
Site + B3CH20-HY
Condition: AVG_54 3m HF_91200_8236_241101 VERTICAL
+ RBH:1060.000kHz VBU:@.820kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5708.00 98.39 ------ ------ 89.22 33.61 13.48 37.97 .80 167  36@ AVERAGE
TEL: 886-3-327-0868 Page Number : C1-164 of 240
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37

Mode Band Edge - L

U-NII-2C_5.47-5.725_802.11ax HE40_CH102_Full RU_5510MHz

ANT 4+3
Pol. Horizontal Fundamental
™ Level (dBuVim) + gn LVl (dBuVim)
1225 1225
1050, 1050 1
87.5 875!
700 ; 700 PEAK(UNI)
1
525 525
350 0
175 174
Peak
55 i 54“‘;,9(1,,6,,5”,,‘“1,5“6‘ R 5 1000 20 3400, 4500, 5800, 7000
Frequency (MHz)
Site : B3CH20-HY .
Condition: PEAK_BE(UNIT)_B3 3n HF_31200 02360 241101 HORTZONTAL site ¢ G3CH20-HY
© ROW: 1000, 000K V3000, B08kHz SHT:Auto Condition: PEAK(UNIT) 3m HF 91200 62360 241161 HORIZONTAL
+ RBH:1000.000kHz VBi:3600. 60ckHz ST:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant (able Preamp  Aux  APos  Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB  dBwV dB/m  dB ds  d8 am deg -
1 5459.44 55.38 74.00 -18.62 47.10 3298 13.19 37.89 0.0 200 147 PEAK Mz dBuV/m dBuV/m  dB dBwV dB/m dB B B m  deg
2 S468.08 6120 68.20 -7.00 5294 32.96 13.19 37.89 0.0 280 147 PEAK 1 5510.80 99.89 ------ ------ 9.86 3298 13.24 37.91 0.00 200 147 PEAK
4 Level ([dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050
1
87.5 875
0.0 70.0
AVG_54
52.5 52.5
1
_"'—_—“_'v_“_w{'\"fv
350 350
175 175
Avg
5350 5382, 5444, 5446, 5478, 5510 1000 2200, 3400, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Site : B3CH20-HY Site : B3CH20-HY
Condition: AVG_BE(UNII)_B3 3m HF_9128D _02360_241161 HORIZONTAL Condition: AVG_54 3m HF_91200_02368_241101 HORTZONTAL
: RBH:1000.000kHz VBW:0.010kHz SWT:Auto + RBH:1000.000kHz VBH:0.010kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5458.64 42.99 54.60 -11.81 34.72 3298 13.18 37.89 Q.08 200 147 AVERAGE 1 5518.80 92.61 ------ ------ 84.38 32.99 13.24 37.91 .80 200 147 AVERAGE
TEL: 886-3-327-0868 Page Number : C1-165 of 240
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Pol. Horizontal Fundamental
4o Level {dBuVim)
1225
75
700 AN, BE U, B3
52,
T, . . s "
3,
17!
Peak Blank
5510 5561, 5612, 5663, 5714, 5765
Frequency (MHz)
Site © B3CH20-HY
Condition: PEAK_BE(UNIT)_B3 3m HF_31200 82360 241101 HORIZONTAL
+ RBi:1060.080kHz VBW:3008. B0BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 5748.78 47.69 ©8.20 -20.51 38.48 33.68 13.53 37.92 Q.08 200 147 PEAK
TEL: 886-3-327-0868 Page Number : C1-166 of 240
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37
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11ax HE40_CH102_Full RU_5510MHz
ANT 4+3
Pol. Vertical Fundamental
™ Level (dBuVim) + gn LVl (dBuVim)
1225 1225
1050 105.0 1
87.5 875!
700 1 700 PEAK(UNI)
525 525
10 35,0t
175 174
Peak
55 i 54“‘;,9(1,,6,,5”,,‘“1,5“6‘ R 5 1000 20 3400, 4500, 5800, 7000
Frequency (MHz)
Site : B3CH20-HY .
Condition: PEAK_BE(UNII) B3 3n HF 31200 82360 241101 VERTICAL site ¢ G3CH20-HY
© ROW: 1000, 000K V3000, B08kHz SHT:Auto Condition: PEAK(UNIT) 3m HF_91200 62360 241101 VERTICAL
+ RBH:1000.000kHz VBi:3600. 60ckHz ST:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant (able Preamp  Aux  APos  Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB  dBwV dB/m  dB ds  d8 am deg -
1 5458.32 59.79 74.00 -14.20 5152 3298 13.18 37.89 0.0 183 346 PEAK Mz dBuV/m dBuV/m  dB dBwV dB/m dB B B m  deg
2 S468.40 65.27 68.20 -2.93 57.8@ 32.96 13.20 37.89 @.00 183 346 PEAK 1 5510.00 102,30 ------ --=--- 94.07 3298 13.4 37.91 .00 183 346 PEAK
4 Level ([dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050
1
87.5 875
0.0 70.0
AVG_54
52.5 52.5
35‘0_’—‘_’_,_.——#—”—”}’-{" 35‘0
175 175
Avg
5350 5382, 5444, 5446, 5478, 5510 1000 2200, 3400, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Site : B3CH20-HY Site : B3CH20-HY
Condition: AVG_BE(UNII)_B3 3m HF_9128D_02360_241101 VERTICAL Condition: AVG_54 3m HF_91200_02360_241101 VERTICAL
: RBH:1000.000kHz VBW:0.010kHz SWT:Auto + RBH:1000.000kHz VBH:0.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5459.76 46.89 54.80 -7.11 38.61 3298 13.19 37.89 0.8 183 346 AVERAGE 1 5518.80 95.54 ------ ------ 87.31 32.99 13.24 37.91 .80 183 346 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C1-167 of 240
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Pol. Vertical Fundamental
4o Level {dBuVim)
1225
700 m% AN, BE U, B3
@2 ol )
RIS P AT vt
3,
17!
Peak Blank
5510 5561, 5612, 5663, 5714, 5765
Frequency (MHz)
Site © B3CH20-HY
Condition: PEAK_BE(UNIT)_B3 3m HF_31260_62366 241101 VERTICAL
+ RBi:1060.080kHz VBW:3008. B0BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 5737.97 48.23 68.20 -19.97 38.94 33.68 13.53 37.92 0.8 183 346 PEAK
TEL: 886-3-327-0868 Page Number : C1-168 of 240

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0919E

Pol.

Horizontal Vertical
.y Level {dBuVim) v LEvel {dBuVim)
1225 1225
1050 1054
815 875
EAK(UNI) EAK(UNI)
1 11 | | —— 1 ) e 11 | ] I
3, A 3, s
RS e e S P
30 30
Peak 15 115
AVQ 7000 9200, 11400, 13600. 15800, 18000 7000 9200, 11400, 13600. 15800, 18000
Frequency (MHz) Frequency (MHz)
Site + @3CH20-HY Site © @3(H28-HY
Condition: PEAK(UNII) 3m HF_91200_02360_241181 HORIZONTAL Condition: PEAK(UNII) 3m HF_91280 02360 241181 VERTICAL
Linit Read  Ant (able Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBuw/ dB/m dB A8 dB m deg Mz dBuV/m dBuv/m  dB dBw/ dB/fm dB B dB m  deg
1 1l@2e.ee 52.11 74.00 -21.89 35.51 38.80 19.60 41.96 .76 480 241 PEA( 1 1l@20.08 52.23 74.0@ -20.77 35.63 38.80 19.60 41.9% .76 228 B PEAC
2 11@20.08 41.35 54.00 -12.65 24.75 38.80 19.60 41.96 .76 460 241 Average 1 1l@20.08 42.34 54.00 -11.66 25.74 38.80 19.60 41.9% .76 22 0 Average
3 16538.080 54.84 68.20 -14.16 34.98 39.14 23.45 4482 0.9 - -- PEAK 3 16530.00 54.25 68.20 -13.95 35.19 39.14 23.45 4.2 @8.49 - -- PEAK

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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Pol. Horizontal Vertical
mLevel(dBqu) meel(dBnWm)
1225 1225
18 15
100 00
17G AVG.54) VG 54
525 525
~18G
350 350
Av
9 115 115
17000 17200, 1740, 17600. 17800, 18000 17000 17200, 17400, 17600. 17800, 18000
Frequency (MHz) Frequency (MHz)
Site @ GICHIG-HY Site : G3CHIB-HY
Condition: AVG 54 3n HF 91200 62360 241181 HORTIONTAL Condition: AVG 54 3n HF 91280 62360 241181 VERTICAL
TEL: 886-3-327-0868 Page Number : C1-170 of 240

FAX: 886-3-327-0855
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38

Mode Band Edge - L

U-NII-2C_5.47-5.725_802.11ax HE40_CH110_Full RU_5550MHz

ANT 4+3
Pol. Horizontal Fundamental
™ Level (dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050 1
87.5 875!
00 iy e O o e T e B PEAKIINI
12
525 525
350 350
175 174
Peak
55 e Man‘F[eq"enmmwn‘ o 55 1000 200 3400, 4500, 5800, 7000
Frequency (MHz)
Site : B3CH20-HY .
Condition: PEAK_BE(UNIT)_B3 3n HF_31200 02360 241101 HORTZONTAL site ¢ G3CH20-HY
© ROW: 1000, 000K V3000, B08kHz SHT:Auto Condition: PEAK(UNIT) 3m HF 91200 62360 241161 HORIZONTAL
+ RBH:1000.000kHz VBi:3600. 60ckHz ST:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant (able Preamp  Aux  APos  Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB  dBwV dB/m  dB ds  d8 am deg -
1 5459.00 55.88 74.00 -18.12 47.61 3298 13.18 37.89 0.0 299 28 PEAK Mz dBuV/m dBuV/m  dB dBwV dB/m dB B B m  deg
2 546488 58.98 68.20 -0.30 50.63 32.97 13.19 37.89 Q.08 299 2§ PEAK 1 5358.00 102.82 ------ ------ 94.55 32.99 13.28 37.91 @.80 299 25 PEAK
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050
1
87.5 875
0.0 70.0
AVG_54
52.5 52.5
m—,_%._;'—"“‘// %0
175 175
Avg
5350 5390, 5430, 5470, 5540, 5550 1000 2200, 3400, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Site : B3CH20-HY Site : B3CH20-HY
Condition: AVG_BE(UNII)_B3 3m HF_9128D _02360_241161 HORIZONTAL Condition: AVG_54 3m HF_91200_02368_241101 HORTZONTAL
: RBH:1000.000kHz VBW:0.010kHz SWT:Auto + RBH:1000.000kHz VBH:0.010kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5460.00 46.30 54.80 -7.70 38.02 32.98 13.19 37.89 . 299 28 AVERAGE 1 5558.00 94.85 ------ ------ 86.56 32.99 13.28 37.91 @.00 299 28 AVERAGE
TEL: 886-3-327-0868 Page Number 1 C1-171 of 240

FAX: 886-3-327-0855
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Pol. Horizontal Fundamental

o Level [dBuVim)

1225

W':M Wil

0. | PEAK_BE(UNIN_B3)|

00 My, LPEAK_BE(UN) B3|

52, mem it 1

Wiheionni TR
17!
Peak Blank
5550 5593, 5636, 5679, 5722, 5765
Frequency (MHz)

Site + B3CH20-HY
Condition: PEAK_BE(UNIT)_B3 3m HF_01200 82360 241101 HORIZONTAL
+ RBi:1060.000kHz VBW:3008. B0BkHZ SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 5763.87 47.80 ©68.20 -20.40 38.36 33.80 13.5%6 37.92 .8 299 28 PEAK

TEL: 886-3-327-0868 Page Number 1 C1-172 of 240
FAX: 886-3-327-0855
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38
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11ax HE40_CH110_Full RU_5550MHz
ANT 4+3
Pol. Vertical Fundamental
™ Level (dBuVim) + gn LVl (dBuVim)
1225 1225
1
1050 105.0)
87.5 875!
00 ; iy o e T e B PEAKIINI
525 525
350 30
175 174l
Peak
55 e Man‘F[eq"em mmwn‘ o 55 1000 200 3400, 4500, 5800, 7000
Frequency (MHz)
Site : B3CH20-HY .
Condition: PEAK_BE(UNII) B3 3n HF 31200 82360 241101 VERTICAL site ¢ G3CH20-HY
© ROW: 1000, 000K V3000, B08kHz SHT:Auto Condition: PEAK(UNIT) 3m HF_91200 62360 241101 VERTICAL
+ RBH:1000.000kHz VBi:3600. 60ckHz ST:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant (able Preamp  Aux  APos  Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB  dBwV dB/m  dB ds  d8 am deg -
1 545,80 617 74.00 -12.13 53.59 32.99 13.18 37.89 0.0 1Bl 343 PEAK Mz dBuV/m dBuV/m  dB dBwV dB/m dB B B m  deg
2 5468.38 64.57 68.20 -3.63 56.31 32.96 13.20 37.90 0.0 181 343 PEAK 1 5550.80 105,62 ~----- --=--- 97.35 3.9 13.28 37.91 .00 181 343 PEAK
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050 1
87.5 875
0.0 70.0
AVG_54
520/ 525
350 350,
175 175
Avg
5350 5390, 5430, 5470, 5540, 5550 1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site : B3CH20-HY Site : B3CH20-HY
Condition: AVG_BE(UNII)_B3 3m HF_9128D_02360_241101 VERTICAL Condition: AVG_54 3m HF_91200_02360_241101 VERTICAL
: RBH:1000.000kHz VBW:0.010kHz SWT:Auto + RBH:1000.000kHz VBH:0.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5460.00 51.95 54.80 -2.85 43.67 3298 13.19 37.89 0.8 181 343 AVERAGE 1 5558.80 98.53 ------ ------ 99.26 32.99 13.28 37.91 0.80 181 343 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 C1-173 of 240
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Pol. Vertical Fundamental
4o Level {dBuVim)
1225
75
0 MMM PEAK_BE(UNI 1)
0 e T ;
bl
3,
17!
Peak Blank
5550 5503, 5636, 5679, 5722, 5765
Frequency (MHz)
Site + B3CH20-HY
Condition: PEAK_BE(UNIT)_B3 3m HF_31260_62366 241101 VERTICAL
+ RBi:1060.000kHz VBW:3008. B0BkHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 573791 45.41 68.20 -19.79 39.12 33.68 13.53 37.92 .8 181 343 PEAK
TEL: 886-3-327-0868 Page Number : C1-174 of 240

FAX: 886-3-327-0855
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Pol.

Horizontal Vertical
.y Level {dBuVim) v LEvel {dBuVim)
1225 1225
1054 1054
815 875
EAK(UNI) EAK(UNI)|
1 11 | | —— 1 ) e 11 | ] I
EI ER.ICA
L = L r——————
4 30
Peak 15 115
AVQ 7000 9200, 11400, 13600. 15800, 18000 7000 9200, 11400, 13600. 15800. 18000
Frequency (MHz) Frequency (MHz)
Site + @3CH20-HY Site © @3(H28-HY
Condition: PEAK(UNII) 3m HF_91200_02360_241181 HORIZONTAL Condition: PEAK(UNII) 3m HF_91200 02360 241181 VERTICAL
Linit Read  Ant (able Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBuw/ dB/m dB A8 dB m deg Mz dBuV/m dBuv/m  dB dBw/ dB/fm dB B dB m  deg
1 11lee.08 51.99 74.0@ -22.61 35.31 38.99 19.67 42.85 @.76 189 25 PEAK 1 1llee.08 52.21 74.0@ -20.79 35.53 38.99 19.67 42.85 @.76  4@@ 241 PEAC
2 1lled.e 42.41 54.00 -11.59 25.73 38.99 19.67 42.85 .76 189 25 Average 1 11100.08 42.42 54.08 -11.58 25.74 38.99 19.67 42.85 .76 4@0 241 Average
3 16650.00 54.85 68.20 -14.15 34,72 39.48 23.54 4412 .51 - -- PEAK 3 16650.080 54.54 68.20 -13.66 35.21 39.48 23.54 4412 8.51 - -- PEAK

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

1 C1-175 of 240




ssamanas. FCC RADIO TEST REPORT Report No. : FR4N0919E

Pol. Horizontal Vertical
mLevel(dBqu) meel(dBnWm)
1225 1225
18 15
100 00
17G AVG.54) VG 54
525 525
~18G
350 350
Av
9 115 115
17000 17200, 1740, 17600. 17800, 18000 17000 17200, 17400, 17600. 17800, 18000
Frequency (MHz) Frequency (MHz)
Site @ GICHIG-HY Site : G3CHIB-HY
Condition: AVG 54 3n HF 91200 62360 241181 HORTIONTAL Condition: AVG 54 3n HF 91280 62360 241181 VERTICAL
TEL: 886-3-327-0868 Page Number : C1-176 of 240

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0919E

39
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11ax HE40_CH134_Full RU_5670MHz
ANT 4+3
Pol. Horizontal Fundamental
™ Level (dBuVim) + gn LVl (dBuVim)
1225 1225
1050 105 1
87.5 875!
00 iy o e T e B PEAKIINI
525+ 7. 525
o i o
350 350
175 174l
Peak
55 e 5479‘;,9(1,,9,,5”,,‘“1,55“ 605 1 1000 20 3400, 4500, 5800, 7000
Frequency (MHz)
Site : B3CH20-HY .
Condition: PEAK_BE(UNIT)_B3 3n HF_31200 02360 241101 HORTZONTAL site ¢ G3CH20-HY
© ROW: 1000, 000K V3000, B08kHz SHT:Auto Condition: PEAK(UNIT) 3m HF 91200 62360 241161 HORIZONTAL
+ RBH:1000.000kHz VBi:3600. 60ckHz ST:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant (able Preawp  Aux  APos  Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB  dBwV dB/m  dB ds  d8 am deg -
1 536152 46.34 74.00 -27.66 30.61 33.10 13.67 37.84 0.0 205 44 PEAK Mz dBuV/m dBuV/m  dB dBwV dB/m dB B B m  deg
2 546456 45.50 68.20 -22.61 37.32 3197 13.19 37.80 0.0 285 44 PEAK 1 5678.80 183.01 ------ ------ 94.10 3339 13.4 3797 0.8 285 44 PEAC
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050
1
87.5 875
0.0 70.0
AVG_54
52.5 52.5
1
350 350,
175 175
Avg
5350 5444, 5478, 5542, 5606 5670 1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site : B3CH20-HY Site : B3CH20-HY
Condition: AVG_BE(UNII)_B3 3m HF_9128D _02360_241161 HORIZONTAL Condition: AVG_54 3m HF_91200_02368_241101 HORTZONTAL
: RBH:1000.000kHz VBW:0.010kHz SWT:Auto + RBH:1000.000kHz VBH:0.010kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB  dB om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B A8 om  deg
1 5458.80 36.47 54.60 -17.53 26.20 32.98 13.13 37.89 .0 265 44 AVERAGE 1 5678.00 95.30 ------ ------ 86.39 33.39 13.4 37.97 .00 265 44 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 C1-177 of 240




ssamanas. FCC RADIO TEST REPORT Report No. : FR4N0919E

Pol. Horizontal Fundamental
o Level {dBuVim)
1225
N \“’W
700 MM i Ao PEAK.BE(UNI)_BO)
52! Wy L
3,
17!
Peak Blank
5670 5689, 5708, 5721, 5746, 5765
Frequency (MHz)
Site + B3CH20-HY
Condition: PEAK_BE(UNIT)_B3 3m HF_01200 82360 241101 HORIZONTAL
+ RBi:1060.000kHz VBW:3008. B0BkHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB  dB om  deg
1 5726.85 65.18 68.20 -3.82 55.94 33.65 13.51 37.92 @.e@ 265 44 PEAK
TEL: 886-3-327-0868 Page Number : C1-178 of 240

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0919E

39
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11ax HE40_CH134_Full RU_5670MHz
ANT 4+3
Pol. Vertical Fundamental
™ Level (dBuVim) + gn LVl (dBuVim)
1225 1225
1050, 1050 1
87.5 875!
00 iy O o e T e B PEAKIINI
525 1 525
YT ok f, " d Al
350 350
175 174
Peak
55 e 5479‘F,equency mmsw‘ 605 1 1000 200 3400, 4500, 5800, 7000
Frequency (MHz)
Site : B3CH20-HY .
Condition: PEAK_BE(UNII) B3 3n HF 31200 82360 241101 VERTICAL site ¢ G3CH20-HY
© ROW: 1000, 000K V3000, B08kHz SHT:Auto Condition: PEAK(UNIT) 3m HF_91200 62360 241101 VERTICAL
+ RBH:1000.000kHz VBi:3600. 60ckHz ST:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant (able Preawp  Aux  APos  Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB  dBwV dB/m  dB ds  d8 am deg -
1 545176 46.99 74.00 -27.01 38.70 33.00 13.18 37.89 0.0 183 360 PEAK Mz dBuV/m dBuV/m  dB dBwV dB/m dB B B m  deg
2 S462.96 46.03 68.20 -22,17 37.76 32.97 13.19 37.89 @.80 183 360 PEAK 1 5670.00 104,04 ------ ------ 95.13 3339 13.4 37.90 0.0 183 360 PEAK
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050 i
87.5 875
0.0 70.0
AVG_54
52.5 52.5
1
350 350,
175 175
Avg
5350 5444, 5478, 5542, 5606 5670 1000 2200, 3400, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Site : B3CH20-HY Site : B3CH20-HY
Condition: AVG_BE(UNII)_B3 3m HF_9128D_02360_241101 VERTICAL Condition: AVG_54 3m HF_91200_02360_241101 VERTICAL
: RBH:1000.000kHz VBW:0.010kHz SWT:Auto + RBH:1000.000kHz VBH:0.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB  dB om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B A8 om  deg
1 5457.84 36.61 54.60 -17.39 28.34 3298 13.18 37.89 0.8 183 360 AVERAGE 1 5678.80 96.57 ------ ------ 87.66 33.39 13.4 37.97 .80 183 36@ AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 C1-179 of 240




ssamanas. FCC RADIO TEST REPORT Report No. : FR4N0919E

Pol. Vertical Fundamental
o Level {dBuVim)
1225
TP
" by
9 A i A PEAK_BE(UNI B3
5! I g
3,
17!
Peak Blank
5670 5689, 5708, 5721, 5746, 5765
Frequency (MHz)
Site + B3CH20-HY
Condition: PEAK_BE(UNIT)_B3 3m HF_31260_62366 241101 VERTICAL
+ RBi:1060.000kHz VBW:3008. B0BkHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB  dB om  deg
1 5726.85 65.19 68.20 -3.81 55.95 33.65 13.51 37.92 .08 183 360 PEAK
TEL: 886-3-327-0868 Page Number : C1-180 of 240

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR4N0919E

Pol. Horizontal Vertical
.y Level {dBuVim) v LEvel {dBuVim)
1225 1225
1054 1054
815 875
W”'ﬂl EAK(UNI)|
1 11 | | —— ) e 11 | ] I
; sl 3 s
525 o 525
4 30
Peak 15 115
AVQ 7000 9200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600. 15800, 18000
Frequency (MHz) Frequency (MHz)
Site + @3CH20-HY Site © @3(H28-HY
Condition: PEAK(UNII) 3m HF_91200_02360_241181 HORIZONTAL Condition: PEAK(UNII) 3m HF_91200 02360 241181 VERTICAL
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBw/ dB/m dB A8 dB m deg Mz dBuV/m dBuv/m  dB dBw/ dB/fm dB OB dB  m  deg
1 1134p.08 5159 74.00 -22.41 34.81 39.88 19.28 42.31 .73 1le 345 PEAK 1 1134p.08 5137 74.00 -22.63 34.59 39.88 19.28 42.31 @.73 377 353 PEAK
2 1134p.08 41.13 54.00 -12.87 24.35 39.88 19.28 42.31 0.73 1@ 345 Average 1 11340.08 40.95 54.00 -13.02 24.20 39.88 19.28 42.31 @.73 377 353 Average
3 17618.80 53.33 68.20 -14.87 34.84 39.32 23.82 #4.42 8.5 - -- PEAK 3 17610.080 53.58 68.20 -14.62 34.29 39.32 23.82 44.42 8.5 - -- PEAK

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C1-181 of 240



ssamanas. FCC RADIO TEST REPORT Report No. : FR4N0919E

Pol. Horizontal Vertical
mLevel(dBqu) meel(dBnWm)
1225 1225
18 15
100 00
17G AVG.54) VG 54
525 525
~18G I
350 350
Av
9 115 115
17000 17200, 1740, 17600. 17800, 18000 17000 17200, 17400, 17600. 17800, 18000
Frequency (MHz) Frequency (MHz)
Site @ GICHIG-HY Site : G3CHIB-HY
Condition: AVG 54 3n HF 91200 62360 241181 HORTIONTAL Condition: AVG 54 3n HF 91280 62360 241181 VERTICAL
TEL: 886-3-327-0868 Page Number : C1-182 of 240

FAX: 886-3-327-0855



ssamonias. FCC RADIO TEST REPORT Report No. : FR4N0919E

40

Mode Band Edge - L

U-NII-2C_5.47-5.725_802.11ax HE80_CH106_Full RU_5530MHz

ANT 4+3
Pol. Horizontal Fundamental
™ Level (dBuVim) + gn LVl (dBuVim)
1225 1225
1050, 1050
1
87.5 875!
00 iy o e T e B PEAKIINI
12
“ 2 W
350 350
175 174
Peak
55 i 5421‘;,9“,,9,,“ ;M“Z,M‘ e 5 1000 20 3400, 4500, 5800, 7000
Frequency (MHz)
Site : B3CH20-HY .
Condition: PEAK_BE(UNIT)_B3 3n HF_31200 02360 241101 HORTZONTAL site ¢ G3CH20-HY
© ROW: 1000, 000K V3000, B08kHz SHT:Auto Condition: PEAK(UNIT) 3m HF 91200 62360 241161 HORIZONTAL
+ RBH:1000.000kHz VBi:3600. 60ckHz ST:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant (able Preamp  Aux  APos  Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB  dBwV dB/m  dB ds  d8 am deg -
1 5459.98 56.53 74.00 -17.47 48.25 3298 13.19 37.89 0.0 167 353 PEAK Mz dBuV/m dBuV/m  dB dBwV dB/m dB B B m  deg
2 5467.18 58.99 68.20 -9.30 50.63 32.97 13.19 37.89 0.8 167 353 PEAK 1 5530.80 95.63 -----n --ooe- 87.38 3298 13.26 37.91 0.0 167 353 PEAK
4 Level ([dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050
1
87.5 875
0.0 70.0
AVG_54
52.5 52.5
35‘0M 54
175 175
Avg
5350 5386. 5422, 5458, 5404, 5530 1000 2200, 3400, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Site : B3CH20-HY Site : B3CH20-HY
Condition: AVG_BE(UNII)_B3 3m HF_9128D _02360_241161 HORIZONTAL Condition: AVG_54 3m HF_91200_02368_241101 HORTZONTAL
: RBH:1000.000kHz VBW:1.500kHz SWT:Auto + RBH:1000.000kHz VBH:1.500kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5459.80 48.74 54.60 -5.26 40.46 3298 13.19 37.89 0.8 167 353 AVERAGE 1 5538.80 88.55 ------ ------ 89.31 32.99 13.25 37.91 .80 167 353 AVERAGE
TEL: 886-3-327-0868 Page Number : C1-183 of 240

FAX: 886-3-327-0855




ssamanas. FCC RADIO TEST REPORT Report No. : FR4N0919E

Pol. Horizontal

Fundamental

. Level (dBuVim)

ars| M
700 \ PEAK_BE(UNI)_B3/
5! bt i

350

Peak Blank

5530 5577, 5624, 5671 5718 5765
Frequency (MHz)

Site + B3CH20-HY
Condition: PEAK_BE(UNIT)_B3 3m HF_01200 82360 241101 HORIZONTAL
+ RBi:1060.000kHz VBW:3008. B0BkHZ SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 5746.20 45.50 ©8.20 -19.78 39.19 33.69 13.54 37.92 0.8 167 353 PEAK

TEL: 886-3-327-0868

Page Number : C1-184 of 240
FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0919E

40
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11ax HE80_CH106_Full RU_5530MHz
ANT 4+3
Pol. Vertical Fundamental
™ Level (dBuVim) + gn LVl (dBuVim)
1225 1225
1050, 1050 1
87.5 875!
00 L iy o e T e B PEAKIINI
525 525
350 350
175 174
Peak
55 i MZ}‘F,QQHSMMNZ,W‘ e 5 1000 20 3400, 4500, 5800, 7000
Frequency (MHz)
Site : B3CH20-HY .
Condition: PEAK_BE(UNII) B3 3n HF 31200 82360 241101 VERTICAL site ¢ G3CH20-HY
© ROW: 1000, 000K V3000, B08kHz SHT:Auto Condition: PEAK(UNIT) 3m HF_91200 62360 241101 VERTICAL
+ RBH:1000.000kHz VBi:3600. 60ckHz ST:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant (able Preamp  Aux  APos  Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB  dBwV dB/m  dB ds  d8 am deg -
1 5459.44 60.25 74.00 -13.75 5197 3298 13.19 37.89 0.0 183 347 PEAK Mz dBuV/m dBuV/m  dB dBwV dB/m dB B B m  deg
2 S463.48 6149 68.20 -6.71 53.22 32.97 13.19 37.89 @.82 183 347 PEAK 1 5530.80 99.14 ----on —-ooe- 9.88 3298 13.27 37.91 0.00 183 347 PEAK
4 Level ([dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050
1
87.5 875
0.0 70.0
AVG_54
520M 52.5
350 350
175 175
Avg
5350 5386. 5422, 5458, 5404, 5530 1000 2200, 3400, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Site : B3CH20-HY Site : B3CH20-HY
Condition: AVG_BE(UNII)_B3 3m HF_9128D_02360_241101 VERTICAL Condition: AVG_54 3m HF_91200_02360_241101 VERTICAL
: RBH:1000.000kHz VBW:1.500kHz SWT:Auto + RBH:1000.000kHz VBH:1.500kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5459.80 50.95 54.60 -3.85 42.67 3298 13.19 37.89 0.8 183 347 AVERAGE 1 5538.80 9171 ------ ------ 83.45 32.99 13.27 37.91 .80 183 347 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C1-185 of 240




ssamanas. FCC RADIO TEST REPORT Report No. : FR4N0919E

Pol. Vertical Fundamental
4o Level {dBuVim)
1225
75
700 l EAK_BE(UNI_B3|
52! WWWW‘W# 1
B T A R YN
3,
17!
Peak Blank
5530 5577, 5624, 5671, 5718, 5765
Frequency (MHz)
Site + B3CH20-HY
Condition: PEAK_BE(UNIT)_B3 3m HF_31260_62366 241101 VERTICAL
+ RBi:1060.000kHz VBW:3008. B0BkHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 5753.96 48.53 68.20 -19.67 39.17 3373 13.55 37.92 0.8 183 347 PEAK
TEL: 886-3-327-0868 Page Number : C1-186 of 240

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0919E

Pol.

Horizontal Vertical
.y Level {dBuVim) v LEvel {dBuVim)
1225 1225
1054 1054
815 875
EAK(UNI) EAK(UNI)
1 11 | | —— 1 ) e 11 | ] I
AV, 54 AG b
R e - RS — =
4 30
Peak 15 115
AVQ 7000 9200, 11400, 13600. 15800, 18000 7000 9200, 11400, 13600. 15800. 18000
Frequency (MHz) Frequency (MHz)
Site + @3CH20-HY Site © @3(H28-HY
Condition: PEAK(UNII) 3m HF_91200_02360_241181 HORIZONTAL Condition: PEAK(UNII) 3m HF_91200 02360 241181 VERTICAL
Linit Read  Ant (able Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBuw/ dB/m dB A8 dB m deg Mz dBuV/m dBuv/m  dB dBw/ dB/fm dB B dB m  deg
1 11@60.08 52.68 74.00 -21.92 35.47 38.82 19.63 42.80 .76 343 141 PEAK 1 1l@ee.08 51.36 74.00 -22.64 34.75 38.82 19.63 42.00 .76 243 241 PEAK
2 1l@6e.08 4.8 54.00 -13.18 24.21 38.82 19.63 42.80 .76 348 141 Average 1 11860.08 41.95 54.00 -12.62 25.37 38.82 19.63 42.80 .76 248 241 Average
3 16598.00 53.30 68.20 -14.9@ 34.27 39.18 23.50 44.87 0.50 - -- PEAK 3 16590.00 53.52 68.20 -14.68 34.49 39,18 23.58 44.87 8.50 - -- PEAK

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

1 C1-187 of 240




ssamanas. FCC RADIO TEST REPORT Report No. : FR4N0919E

Pol. Horizontal Vertical
mLevel(dBqu) meel(dBnWm)
1225 1225
18 15
100 00
17G AVG.54) VG 54
525 525
~18G
350 350
Av
9 115 115
17000 17200, 1740, 17600. 17800, 18000 17000 17200, 17400, 17600. 17800, 18000
Frequency (MHz) Frequency (MHz)
Site @ GICHIG-HY Site : G3CHIB-HY
Condition: AVG 54 3n HF 91200 62360 241181 HORTIONTAL Condition: AVG 54 3n HF 91280 62360 241181 VERTICAL
TEL: 886-3-327-0868 Page Number : C1-188 of 240

FAX: 886-3-327-0855



ssamonias. FCC RADIO TEST REPORT Report No. : FR4N0919E

41

Mode Band Edge - L

U-NII-2C_5.47-5.725_802.11ax HE80_CH122_Full RU_5610MHz

ANT 4+3
Pol. Horizontal Fundamental
™ Level (dBuVim) + gn LVl (dBuVim)
1225 1225
1050, 105.0 1
87.5 875!
00 iy e o e T e B PEAKIINI
g 2
525 525
350 0
175 174
Peak
55 e 5454‘;,9“,,6,,“ mmssos‘ 5 s 1000 20 3400, 4500, 5800, 7000
Frequency (MHz)
Site : B3CH20-HY .
Condition: PEAK_BE(UNIT)_B3 3n HF_31200 02360 241101 HORTZONTAL site ¢ G3CH20-HY
© ROW: 1000, 000K V3000, B08KHz SHT:Auto Condition: PEAK(UNIT) 3m HF 91200 62360 241161 HORIZONTAL
+ RBH:1000.000kHz VBi:3600. 60ckHz ST:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant (able Preamp  Aux  APos  Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB  dBwV dB/m  dB ds  d8 am deg -
1 545218 55.94 74.00 -18.06 47.65 33.00 13.18 37.89 0.0 204 45 PEAK Mz dBuV/m dBuV/m  dB dBwV dB/m dB B B m  deg
2 546648 58,18 68.20 -10.82 49.91 3197 13.19 37.80 4.0 284 45 PEAK 1 5618.00 100.69 ------ ------ 92.22 3583 13.35 37.91 0.8 204 45 PEAK
4 Level ([dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050
1
87.5 875
0.0 70.0
AVG_54
52.5 52.5
350 350
175 175
Avg
5350 5402, 5454, 5506, 5558, 5610 1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site : B3CH20-HY Site : B3CH20-HY
Condition: AVG_BE(UNII)_B3 3m HF_9128D _02360_241161 HORIZONTAL Condition: AVG_54 3m HF_91200_02368_241101 HORTZONTAL
: RBH:1000.000kHz VBW:1.500kHz SWT:Auto + RBH:1000.000kHz VBH:1.500kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5458.94 47.68 54.80 -6.32 39.41 3298 13.18 37.89 o.@ 204 45 AVERAGE 1 5618.80 93.72 ------ ------ 85.18 33.88 13.37 37.91 .00 204 45 AVERAGE
TEL: 886-3-327-0868 Page Number 1 C1-189 of 240

FAX: 886-3-327-0855




ssamanas. FCC RADIO TEST REPORT Report No. : FR4N0919E

Pol. Horizontal Fundamental
o Level {dBuVim)
1225
s ”'W\W
- iy i i PEAKBE(UND. B3|
o At
3,
17!
Peak Blank
5610 5641, 5672, 5703. 5734, 5765
Frequency (MHz)
Site © B3CH20-HY
Condition: PEAK_BE(UNIT)_B3 3m HF_31200 82360 241101 HORIZONTAL
+ RBi:1060.080kHz VBW:3008. B0BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 5725.63 64.38 68.20 -3.82 55.14 33.65 13.51 37.92 o.p@ 204 45 PEAK
TEL: 886-3-327-0868 Page Number : C1-190 of 240

FAX: 886-3-327-0855
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41

Mode Band Edge - L

U-NII-2C_5.47-5.725_802.11ax HE80_CH122_Full RU_5610MHz

ANT 4+3
Pol. Vertical Fundamenta
™ Level (dBuVim) + gn LVl (dBuVim)
1225 1225
1059 1050 !
87.5 875!
00 B iy O o e T e PEAKIINI
525 525
350 30
175 174
Peak
55 e SAM‘F[eq"enC”MNZ)SSOE‘ 5 s 1000 20 3400, 4500, 5800, 7000
Frequency (MHz)
Site : B3CH20-HY .
Condition: PEAK_BE(UNII) B3 3n HF 31200 82360 241101 VERTICAL site ¢ G3CH20-HY
© ROW: 1000, 000K V3000, B08KHz SHT:Auto Condition: PEAK(UNIT) 3m HF_91200 62360 241101 VERTICAL
+ RBH:1000.000kHz VBi:3600. 60ckHz ST:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant (able Preamp  Aux  APos  Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB  dBwV dB/m  dB ds  d8 am deg -
1 545790 60.40 74.00 -13.60 52.13 32.98 13.18 37.89 0.0 187 360 PEAK Mz dBuV/m dBuV/m  dB dBwV dB/m dB B B m  deg
2 S463.62 60.36 68.20 -7.34 5059 32.97 13.19 37.89 @.00 187 360 PEAK 1 5610.00 102,47 ~----- ------ 94.00 33.03 13.35 37.91 0.00 187 360 PEAK
4 Level ([dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050
1
87.5 875
0.0 70.0
4 AVG_54
52.5 52.5
350 350
175 175
Avg
5350 5402, 5454, 5506, 5558, 5610 1000 2200, 3400, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Site : B3CH20-HY Site : B3CH20-HY
Condition: AVG_BE(UNII)_B3 3m HF_9128D_02360_241101 VERTICAL Condition: AVG_54 3m HF_91200_02360_241101 VERTICAL
: RBH:1000.000kHz VBW:1.500kHz SWT:Auto + RBH:1000.000kHz VBH:1.500kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg

1 545816 51.16 54.80 -2.84 42.89 3298 13.18 37.89 0.8 187 360 AVERAGE 1 5618.80 95.17 ------ ------ 86.73 33.01 13.34 37.91 0.80 187  36B AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C1-191 of 240
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Pol. Vertical Fundamental
o Level {dBuVim)
1225
P
75 M
09 R g PO
3,
17!
Peak Blank
5610 5641, 5672, 5703. 5734, 5765
Frequency (MHz)
Site © B3CH20-HY
Condition: PEAK_BE(UNIT)_B3 3m HF_31260_62366 241101 VERTICAL
+ RBi:1060.080kHz VBW:3008. B0BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 5728.89 63.90 68.20 -4.38 54.65 33.66 13.51 37.92 0.8 187 36 PEAK
TEL: 886-3-327-0868 Page Number 1 C1-192 of 240

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0919E

Pol.

Horizontal Vertical
.y Level {dBuVim) v LEvel {dBuVim)
1225 1225
1054 1054
815 875
EAK(UNI) EAK(UNI)
1 11 | | —— 1 ) e 11 | ] I
5,54 6 54
= — L e e T -
4 30
Peak 15 115
AVQ 7000 9200, 11400, 13600. 15800, 18000 7000 9200, 11400, 13600. 15800. 18000
Frequency (MHz) Frequency (MHz)
Site + @3CH20-HY Site © @3(H28-HY
Condition: PEAK(UNII) 3m HF_91200_02360_241181 HORIZONTAL Condition: PEAK(UNII) 3m HF_91200 02360 241181 VERTICAL
Linit Read  Ant (able Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBuw/ dB/m dB A8 dB m deg Mz dBuV/m dBuv/m  dB dBw/ dB/fm dB B dB m  deg
1 1128.08 5154 74.00 -22.46 34.91 8.9 19.17 42.18 0.74 187 315 PEAK 1 11220.08 51.20 74.00 -22.80 34.57 38.9 19.17 42.18 @.74 246 B PEAC
2 11228.08 40.92 54.00 -13.68 24.29 8.9 19.17 42.18 0.74 187 315 Average 1 11220.08 41.49 54.00 -12.51 24.86 38.9 19.17 42.18 @.74 246 0 Average
3 16838.80 53.54 68.20 -14.66 34.23 39.36 23.68 44.27 0.54 - -- PEAK 3 16830.80 53.84 68.20 -15.16 33.73 39.36 23.68 44.2] .54 - -- PEAK

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

1 C1-193 of 240
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Pol. Horizontal Vertical
mLevel(dBqu) meel(dBnWm)
1225 1225
18 15
100 00
17G AVG.54) VG 54
525 525
~18G
350 350
Av
9 115 115
17000 17200, 1740, 17600. 17800, 18000 17000 17200, 17400, 17600. 17800, 18000
Frequency (MHz) Frequency (MHz)
Site @ GICHIG-HY Site : G3CHIB-HY
Condition: AVG 54 3n HF 91200 62360 241181 HORTIONTAL Condition: AVG 54 3n HF 91280 62360 241181 VERTICAL
TEL: 886-3-327-0868 Page Number 1 C1-194 of 240

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0919E

42
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11a_CH144_5720MHz
ANT 4+3
Pol. Horizontal Fundamental
™ Level (dBuVim) + gn LVl (dBuVim)
1225 1225
1
1050 105.0)
87.5 875!
00 iy o e T e PEAKIINI
525 ) 525
At ons
350 30
175 174
Peak
55 e SOE‘F,QQ,,S,,W ;M“Zf’m‘ o562 5 1000 200 3400, 4500, 5800, 7000
Frequency (MHz)
Site : B3CH20-HY .
Condition: STRADDLES U-NII-1824 3n HF 91200 02366 241101 HORTZONTAL site ¢ G3CH20-HY
© REW: 1000, 080Kz V3000, B8kl SHT:Auo Condition: PEAK(UNIT) 3m HF 91200 62360 241161 HORIZONTAL
+ RBH:1000.000kHz VBi:3600. 60ckHz ST:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant (able Preamp  Aux  APos  Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB  dBwV dB/m  dB ds  d8 am deg -
1 5378.08 46.47 74.00 -27.53 38.13 3310 13.09 37.85 0.0 195 28 PEAK Mz dBuV/m dBuV/m  dB dBwV dB/m dB B B m  deg
2 546318 45.68 68.20 -22.6@ 37.33 32.97 13.19 37.89 Q.08 196 28 PEAK 1 5728.00 110.59 ------ ------ 181.38 33.63 13.50 37.92 0.0 1% 26 PEAK
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
105 1050 !
87.5 875
0.0 70.0
AVG_54
52.5 52.5
1
350 350,
175 175
Avg
5350 5428, 5506, 5584, 5662, 5740 1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site : B3CH20-HY Site : B3CH20-HY
Condition: U-NII-1824 AVERAGE 3m HF_9120_02360_241101 HORIZONTAL Condition: AVG_54 3m HF_91200_02368_241101 HORTZONTAL
: RBH:1000.060kHz VBW:0.010kHz SWT:Auto + RBH:1000.000kHz VBH:0.010kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 545881 36.12 54.60 -17.88 27.85 32.98 13.13 37.89 .8 1% 28 AVERAGE 1 5728.00 164,18 ------ ------ 94.89 33.63 13.58 37.97 .80 1% 28 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 C1-195 of 240
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Pol. Horizontal Fundamental
o Level {dBuVim)
1225
105, t\/‘\
1
o751 it
1y M, STRANES L824
7 - 1
3,
17!
Peak Blank
5700 5750, 5800, 5850, 5900. 5050
Frequency (MHz)
Site + B3CH20-HY
Condition: STRADDLES U-NII-182A 3m HF_91200 02366 241101 HORIZONTAL
+ RBi:1060.080kHz VBW:3008. B0BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 5860.06 49.50 68.20 -18.70 39.43 3439 13.69 37.92 @.e@ 19 28 PEAK
TEL: 886-3-327-0868 Page Number : C1-196 of 240

FAX: 886-3-327-0855
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Pol. Vertical Fundamental
14“lewel(dlmlrm) 4o Level (dBuVim)
1225 128
1
105, il 105,
815 875!
00 L } i e I o O e IO T Bamn il AN
52 M M f)
2 P 52!
bt VLT o L MWW‘“M; i
5, - . el
17. 1
Peak
5350 5428. 506. 5584, 5662. 5740
requency (WHz) 1000 20 300, 4600, 5800, 7000
Frequency (MHz)
Site + @3CH20-HY .
Condition: STRADDLES U-NII-1824 3n HF 91200 02366 241101 VERTICAL Site -z B3CH2O-AY
- R+ 1000.000KHz VBI: 3009, 00kHz SHT:Auto Condition: PEAK(UNII) 3m HF 91260 62360 241101 VERTICAL
+ RB:1060.080kHz VB:3000. B0BkHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant (able Preamp  Aux  APos  Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB dBuv dB/m B dB B o deg B E———.
1540577 46.95 74.00 -27.05 38.59 33.09 13.13 37.86 0.0 182 360 PEAK Mz dBuV/m dBuV/m  dB dBwV dB/m dB B B m  deg
2 5461.15 46.24 68.20 -21.96 37.96 32.98 13.19 37.89 @.0@ 182 360 PEAK 1 5728.00 169.83 ------ ------ loe.6l 33.64 13.50 37.92 @.00 182 360 PEAK

. Level (dBuVim)

4o Level (dBuVim)
1225 1225
105 105
. W .
0.0 70.0

AVG_54
Rl L.
- 1 e . _,,_,__,,-f—.J [ ——
WVVWWMM
17! E
Avg
5350 5428, 5506, 5584, 5662, 5740 1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CH20-HY Site + B3CH20-HY
Condition: U-NII-1824 AVERAGE 3m HF_9120_02360_241101 VERTICAL Condition: AVG_54 3m HF_91200_8236_241101 VERTICAL
+ RBH:1060.000kHz VBN:@.010kHz SWT:Auto + RBH:1060.000kHz VBU:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5458.81 36.18 54.60 -17.82 27.91 32.98 13.18 37.89 0.8 182 360 AVERAGE 1 5728.00 163.29 ------ ------ 94.07 33.64 13.50 37.92 0.8 182 36 AVERAGE

TEL: 886-3-327-0868

Page Number 1 C1-197 of 240
FAX: 886-3-327-0855
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Pol. Vertical

Fundamental

. Level (dBuVim)

105, LT
10!

700 M"‘\ STRADDLES U-NI-1824)

,
L T S O T

350

Peak Blank

5700 5750, 5800, 5850,
Frequency (MHz)

Site + B3CH20-HY
Condition: STRADDLES U-NII-1824 3m HF 91280 02368 241101 VERTICAL
+ RBi:1060.080kHz VBW:3008. B0BkHz SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 5891.56 49.35 68.20 -18.85 39.25 3430 13.73 37.93 0.8 182 360 PEAK

TEL: 886-3-327-0868

Page Number : C1-198 of 240
FAX: 886-3-327-0855
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Pol. Horizontal Vertical
.y Level {dBuVim) v LEvel {dBuVim)
1225 1225
1054 1054
815 875
EAK(UNI) EAK(UNI)
1 11 | | —— 1 ) e 11 | ] I
o 355 o 54
it st - p Ev—— .
4 30
Peak 15 115
AVQ 7000 9200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600. 15800. 18000
Frequency (MHz) Frequency (MHz)
Site + @3CH20-HY Site © @3(H28-HY
Condition: PEAK(UNII) 3m HF_91200_02360_241181 HORIZONTAL Condition: PEAK(UNII) 3m HF_91200 02360 241181 VERTICAL
Linit Read  Ant (able Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBuw/ dB/m dB A8 dB m deg Mz dBuV/m dBuv/m  dB dBw/ dB/fm dB B dB m  deg
1 1144p.08 56.49 74.00 -23.51 33.65 39.18 19.36 42.42 .72 4e@ 233 PEAK 1 1144p.08 51.99 74.00 -22.01 35.15 39.18 19.36 42.42 .72 372 293 PEAK
2 1144p.08 41.28 54.00 -12.72 24.44 39.18 19.36 42.40 0.72 40 233 Average 1 1144b.08 4126 54.00 -12.74 24.42 39.18 19.36 42.42 @72 372 293 Average
3 17166.080 52.82 68.20 -15.38 33.50 39.34 23.93 44.54 8.59 - -- PEAK 3 17160.00 53.55 68.20 -14.65 34.23 39.34 23.93 44.54 8.59 - -- PEAK
TEL: 886-3-327-0868 Page Number 1 C1-199 of 240

FAX: 886-3-327-0855
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Pol. Horizontal Vertical
mLevel(dBqu) meel(dBnWm)
1225 1225
18 15
100 00
17.7G AVG 54 AVG 54
525 525
~18G
350 350
Av
9 115 115
17100 11160, 17620, 17880, 17940, 18000 17100 11160, 17620, 178680, 17940, 18000
Frequency (MHz) Frequency (WHz)
Site @ GICHIG-HY Site : G3CHIB-HY
Condition: AVG 54 3n HF 91200 62360 241181 HORTIONTAL Condition: AVG 54 3n HF 91280 62360 241181 VERTICAL
TEL: 886-3-327-0868 Page Number : C1-200 of 240

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0919E

43
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11ax HE20_CH144_Full RU_5720MHz
ANT 4+3
Pol. Horizontal Fundamental
™ Level (dBuVim) + gn LVl (dBuVim)
1225 1225
1
1050 105.0)
87.5 875!
00 iy o e T e PEAKIINI
525 12 525
JETWPR IS I Y n il et
350 0
175 174
Peak
55 e sosmq"enmmssm‘ o562 s 1000 200 3400, 4500, 5800, 7000
Frequency (MHz)
Site : B3CH20-HY .
Condition: STRADDLES U-NII-1824 3n HF 91200 02366 241101 HORTZONTAL site ¢ G3CH20-HY
© REW: 1000, 080Kz V3000, B8kl SHT:Auo Condition: PEAK(UNIT) 3m HF 91200 62360 241161 HORIZONTAL
+ RBH:1000.000kHz VBi:3600. 60ckHz ST:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant (able Preamp  Aux  APos  Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB  dBwV dB/m  dB ds  d8 am deg -
1 545296 46.48 74.00 -27.50 30.20 3299 13.18 37.89 0.0 200 35 PEAK Mz dBuV/m dBuV/m  dB dBwV dB/m dB B B m  deg
2 5463.49 46,78 68.20 -21.5@ 38.43 32.97 13.19 37.89 Q.08 280 35 PEAK 1 5728.00 189.29 ------ ------ 1oe.88 33.63 13.50 37.92 0.0 200 35 PEAK
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050 1
87.5 875
0.0 70.0
AVG_54
52.5 52.5
1
350 350,
175 175
Avg
5350 5428, 5506, 5584, 5662, 5740 1000 2200, 3400, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Site : B3CH20-HY Site : B3CH20-HY
Condition: U-NII-1824 AVERAGE 3m HF_9120_02360_241101 HORIZONTAL Condition: AVG_54 3m HF_91200_02368_241101 HORTZONTAL
: RBH:1000.060kHz VBW:0.010kHz SWT:Auto + RBH:1000.000kHz VBH:0.010kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5457.25 36.88 54.60 -17.92 27.80 32.99 13.18 37.89 .8 2600 35 AVERAGE 1 5728.00 162,35 ------ ------ 93.14 33.63 13.50 37.97 0.00 200 35 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C1-201 of 240




ssamanas. FCC RADIO TEST REPORT Report No. : FR4N0919E

Pol. Horizontal Fundamental
o Level {dBuVim)
1225
1050, ;]q
75 f\th
700 Wl STRABDLES (LNIAR2A
2, e 4
A Al bbbyt
3,
17!
Peak Blank
5700 5750, 5800, 5850, 5900. 5050
Frequency (MHz)
Site + B3CH20-HY
Condition: STRADDLES U-NII-182A 3m HF_91200 02366 241101 HORIZONTAL
+ RBi:1060.080kHz VBW:3008. B0BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 5851.00 49.28 68.20 -18.92 39.22 3439 13.68 37.92 .08 2600 35 PEAK
TEL: 886-3-327-0868 Page Number 1 C1-202 of 240

FAX: 886-3-327-0855
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Report No. : FR4N0919E

Mode Band Edge - L

U-NII-2C_5.47-5.725_802.11ax HE20_CH144 Full RU_5720MHz

ANT
Pol. Vertical Fundamental
™ Level (dBuVim) + gn LVl (dBuVim)
1225 1225
1
105.0 105.0
875 875!
00 T e | e e e N = PEAK(UNI)
. 2 525
ot e o
350 350
175 174
Peak
55 e sosmq"enmmssm‘ o562 5 1000 20 100, 4600, 5800, 7000
Frequency (MHz)
site  : BICH20-HY ,
Condition: STRADDLES U-NII-1824 3n HF 91200 02366 241101 VERTICAL site ¢ G3CH20-HY
. REA: 1090, 080KHz VE: 3800, B0k SHT:Auto Condition: PEAK(UNIT) 3m HF_91200_82368_241101 VERTICAL
: REW: 1080.000KHz VEW:3000. Ba8kiz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant (able Preamp  Aux  APos  Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB  dBwV dB/m  dB ds  d8 am deg -
1 537496 46,14 74.00 -27.86 37.80 33.19 13.09 37.85 e.e0 183 360 PEAK Mz dBuV/m dBui/m  dB BV dB/m A8 A8 B om  deg
2 5465.44 46,36 68.20 -21.84 33.09 32.97 13.19 37.89 0.9 183 360 PEAK 1 5720.00 167.76 ------ ----- 98.54 33.64 13.50 37.92 0.00 183 360 PEAK
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1050 105.0 1
75 75
0.0 0.0
AVG_54
52.5 52.5
1
350 350
175 175
Avg
5350 5428, 5506, 5584, 5662, 5740 1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site @ B3CH20-HY

Condition: U-NII-1&24 AVERAGE 3m HF_91280_02360_241101 VERTICAL
: RBH:1000.060kHz VBW:0.010kHz SWT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 541123 36.16 54.60 -17.84 27.82 33.88 13.13 37.87 0.8 183 360 AVERAGE

Site : B3CH20-HY
Condition: AVG_54 3m HF_91200_02360_241101 VERTICAL
+ RBH:1000.000kHz VBH:0.010kHz SWT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5728.00 162.18 ------ ------ 92.88 33.64 13.58 37.97 .80 183 36@ AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C1-203 of 240
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Pol. Vertical Fundamental
o Level {dBuVim)
1225
105, ey
R
875" W
700 il STRABDLES (LNIAR2A
5 L TR R N
3,
17!
Peak Blank
5700 5750, 5800, 5850, 5900. 5050
Frequency (MHz)
Site + B3CH20-HY
Condition: STRADDLES U-NII-142A 3m HF_91200 02366 241101 VERTICAL
+ RBi:1060.080kHz VBW:3008. B0BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 5886.75 50.01 68.20 -18.19 39.91 3439 13.73 37.93 Q.08 183 36 PEAK
TEL: 886-3-327-0868 Page Number : C1-204 of 240

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0919E

Pol.

Horizontal Vertical
.y Level {dBuVim) v LEvel {dBuVim)
1225 1225
1054 1054
815 875
EAK(UNI) EAK(UNI)
1 11 | | —— 1 ) e 11 | ] I
A G54
S b = ! X R
4 30
Peak 15 115
AVQ 7000 9200, 11400, 13600. 15800. 18000 7000 9200, 11400, 13600. 15800, 18000
Frequency (MHz) Frequency (MHz)
Site + @3CH20-HY Site © @3(H28-HY
Condition: PEAK(UNII) 3m HF_91200_02360_241181 HORIZONTAL Condition: PEAK(UNII) 3m HF_91200 02360 241181 VERTICAL
Linit Read  Ant (able Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBuw/ dB/m dB A8 dB m deg Mz dBuV/m dBuV/m  dB dBw/ dB/m dB B dB o dg
1 1144p.08 5173 74.00 -22.27 34.89 39.18 19.36 42.42 0.72 359 65 PEAK 1 1144p.08 52.62 74.00 -20.38 35.78 39.18 19.36 42.42 .72 195 63 PEAK
2 1144p.08 42.68 54.00 -11.92 25.24 39.18 19.36 42.42 072 359 65 Average 1 1144p.08 42.86 54.00 -11.94 25.22 39.18 19.36 42.42 @72 195 63 Average
3 17166.00 54.86 68.20 -13.34 35.54 39.34 23.93 4.5 .59 - -- PEAK 3 17160.080 54.51 68.20 -13.69 35.19 39.34 23.93 44.54 8.59 - -- PEAK

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

1 C1-205 of 240




ssamanas. FCC RADIO TEST REPORT Report No. : FR4N0919E

Pol. Horizontal Vertical
mLevel(dBqu) meel(dBnWm)
1225 1225
18 15
100 00
17G AVG.54) VG 54
525 525
~18G
350 350
Av
9 115 115
17000 17200, 1740, 17600. 17800, 18000 17000 17200, 17400, 17600. 17800, 18000
Frequency (MHz) Frequency (MHz)
Site @ GICHIG-HY Site : G3CHIB-HY
Condition: AVG 54 3n HF 91200 62360 241181 HORTIONTAL Condition: AVG 54 3n HF 91280 62360 241181 VERTICAL
TEL: 886-3-327-0868 Page Number : C1-206 of 240

FAX: 886-3-327-0855
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44

Mode Band Edge - L

U-NII-2C_5.47-5.725_802.11ax HE40_CH142_Full RU_5710MHz

ANT 4+3
Pol. Horizontal Fundamental
™ Level (dBuVim) + gn LVl (dBuVim)
1225 1225
1
1050 105.0)
87.5 875!
00 iy o e T e PEAKIINI
528 1 ; 525
350 350
175 174
Peak
55 e sosmq"enmmssm‘ o562 5 1000 20 3400, 4500, 5800, 7000
Frequency (MHz)
Site : B3CH20-HY .
Condition: STRADDLES U-NII-1824 3n HF 91200 02366 241101 HORTZONTAL site ¢ G3CH20-HY
© REW: 1000, 080Kz V3000, B8kl SHT:Auo Condition: PEAK(UNIT) 3m HF 91200 62360 241161 HORIZONTAL
+ RBH:1000.000kHz VBi:3600. 60ckHz ST:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant (able Preamp  Aux  APos  Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB  dBwV dB/m  dB ds  d8 am deg -
1 539446 46.47 74.00 -27.5) 38.12 3310 13.11 37.86 0.0 200 27 PEAK Mz dBuV/m dBuV/m  dB dBwV dB/m dB B B m  deg
2 5466.61 46,32 68.20 -21.88 33.05 32.97 13.19 37.80 4.0 280 27 PEAK 1 5718.80 187.79 ------ ------ 98.62 33.61 13.48 37.97 0.80 208 27 PEAK
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050 1
87.5 875
0.0 70.0
AVG_54
52.5 52.5
1
350 350,
175 175
Avg
5350 5428, 5506, 5584, 5662, 5740 1000 2200, 3400, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Site : B3CH20-HY Site : B3CH20-HY
Condition: U-NII-1824 AVERAGE 3m HF_9120_02360_241101 HORIZONTAL Condition: AVG_54 3m HF_91200_02368_241101 HORTZONTAL
: RBH:1000.060kHz VBW:0.010kHz SWT:Auto + RBH:1000.000kHz VBH:0.010kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5459.59 36.69 54.60 -17.31 28.41 32.98 13.19 37.89 .8 260 27 AVERAGE 1 5718.80 99.52 ------ ------ 99.35 33.61 13.48 37.97 0.00 200 27 AVERAGE
TEL: 886-3-327-0868 Page Number 1 C1-207 of 240

FAX: 886-3-327-0855
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Pol. Horizontal Fundamental
o Level {dBuVim)
1225
1050y
75 My
. Mg, STRADDLES L1624
UL ki N‘WWM t
bty
52, MMA Bl
O b i
3,
17!
Peak Blank
5700 5750, 5800, 5850, 5900. 5050
Frequency (MHz)
Site + B3CH20-HY
Condition: STRADDLES U-NII-182A 3m HF_91200 02366 241101 HORIZONTAL
+ RBi:1060.080kHz VBW:3008. B0BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 5853.50 63.43 68.20 -4.77 53.37 3430 13.68 37.92 0.8 2600 27 PEAK
TEL: 886-3-327-0868 Page Number : C1-208 of 240

FAX: 886-3-327-0855
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44

Mode Band Edge - L

U-NII-2C_5.47-5.725_802.11ax HE40_CH142_Full RU_5710MHz

ANT 4+3
Pol. Vertical Fundamenta
™ Level (dBuVim) + gn LVl (dBuVim)
1225 1225
1
1050 105.0)
87.5 875!
00 iy o e T e B PEAKINI
525 2 528
350 30
175 174l
Peak
55 e sosmq"enmmssm‘ o562 5 1000 200 3400, 4500, 5800, 7000
Frequency (MHz)
Site : B3CH20-HY .
Condition: STRADDLES U-NII-1824 3n HF 91200 02366 241101 VERTICAL site ¢ G3CH20-HY
© REW: 1000, 080Kz V3000, B8kl SHT:Auo Condition: PEAK(UNIT) 3m HF_91200 62360 241101 VERTICAL
+ RBH:1000.000kHz VBi:3600. 60ckHz ST:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant (able Preamp  Aux  APos  Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB  dBwV dB/m  dB ds  d8 am deg -
1 5458.81 47.97 74.00 -26.03 39.70 3298 13.18 37.89 0.0 198 360 PEAK Mz dBuV/m dBuV/m  dB dBwV dB/m dB B B m  deg
2 S461.54 4876 68.20 -19.44 40.48 32.98 13.19 37.89 @.89 198 360 PEAK 1 5710.80 106.19 ------ --=--- 9.98 33.63 13.50 37927 .00 198 360 PEAK
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050 1
87.5 875
0.0 70.0
AVG_54
52.5 52.5
1
350 350,
175 175
Avg
5350 5428, 5506, 5584, 5662, 5740 1000 2200, 3400, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Site : B3CH20-HY Site : B3CH20-HY
Condition: U-NII-1&24 AVERAGE 3m HF_91280_02360_241101 VERTICAL Condition: AVG_54 3m HF_91200_02360_241101 VERTICAL
: RBH:1000.060kHz VBW:0.010kHz SWT:Auto + RBH:1000.000kHz VBH:0.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5459.98 38.18 54.60 -15.82 29.98 32.98 13.19 37.89 0.8 198 360 AVERAGE 1 5718.00 99.88 ------ ------ 89.87 33.63 13.58 37.97 .80 198  36B AVERAGE
TEL: 886-3-327-0868 Page Number 1 C1-209 of 240

FAX: 886-3-327-0855
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Pol. Vertical

Fundamental

. Level (dBuVim)

1225

105,

WLl
75! N\W/\«Aym

" Y STRADDLES (LN 1824

52! il

350

17!

Peak Blank

5700 5750, 5800, 5850,
Frequency (MHz)

Site + B3CH20-HY
Condition: STRADDLES U-NII-1824 3m HF 91280 02368 241101 VERTICAL
+ RBi:1060.080kHz VBW:3008. B0BkHz SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 585375 6l.04 68.20 -7.16 50.98 34.30 13.68 37.92 0.8 198 36 PEAK

TEL: 886-3-327-0868

Page Number 1 C1-210 of 240
FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0919E

Pol.

Horizontal Vertical
.y Level {dBuVim) v LEvel {dBuVim)
1225 1225
1054 1054
815 875
W”'ﬂl EAK(UNI)|
1 11 | | —— ) e 11 | ] I
EAVGE A6 4
525 wwm 525 Wwﬁﬁmﬁﬁw =
4 30
Peak 15 115
AVQ 7000 9200, 11400, 13600. 15800, 18000 7000 9200, 11400, 13600. 15800. 18000
Frequency (MHz) Frequency (MHz)
Site + @3CH20-HY Site © @3(H28-HY
Condition: PEAK(UNII) 3m HF_91200_02360_241181 HORIZONTAL Condition: PEAK(UNII) 3m HF_91200 02360 241181 VERTICAL
Linit Read  Ant (able Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBuw/ dB/m dB A8 dB m deg Mz dBuV/m dBuv/m  dB dBw/ dB/fm dB B dB m  deg
1 11428.08 51.99 74.00 -22.61 35.16 39.14 19.35 42.39 .73  le@ 27 PEAK 1 1420.08 5176 74.00 -22.30 34.87 39.14 19.35 42.39 .73 360 352 PEAK
2 11428.08 41.34 54.00 -12.66 24.51 39.14 19.35 42,39 .73 le@ 267 Average 1 11420.08 4135 54.00 -12.62 24.55 39.14 19.35 42,39 .73 360 352 Average
3 17138.80 53.65 68.20 -14.55 34.42 39.26 23.90 44.52 .59 - -- PEAK 3 17130.80 53.75 68.20 -14.45 34.50 39.26 23.98 44.57 8.59 - -- PEAK

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

1 C1-211 of 240
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Pol. Horizontal Vertical
mLevel(dBqu) meel(dBnWm)
1225 1225
18 15
100 00
17G AVG.54) VG 54
525 525
~18G
350 350
Av
9 115 115
17000 17200, 1740, 17600. 17800, 18000 17000 17200, 17400, 17600. 17800, 18000
Frequency (MHz) Frequency (MHz)
Site @ GICHIG-HY Site : G3CHIB-HY
Condition: AVG 54 3n HF 91200 62360 241181 HORTIONTAL Condition: AVG 54 3n HF 91280 62360 241181 VERTICAL
TEL: 886-3-327-0868 Page Number 1 C1-212 of 240

FAX: 886-3-327-0855
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45

Mode Band Edge - L

U-NII-2C_5.47-5.725_802.11ax HE80_CH138_Full RU_5690MHz

ANT 4+3
Pol. Horizontal Fundamental
™ Level (dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050 1
87.5 875!
00 U iy o e T e B PEAKIINI
1
525 525
350 0
175 174
Peak
55 e SOE‘F,QQ,,S,,W ;M“Zf’m‘ o562 5 1000 20 3400, 4500, 5800, 7000
Frequency (MHz)
Site : B3CH20-HY .
Condition: STRADDLES U-NII-1824 3n HF 91200 02366 241101 HORTZONTAL site ¢ G3CH20-HY
© REW: 1000, 080Kz V3000, B8kl SHT:Auo Condition: PEAK(UNIT) 3m HF 91200 62360 241161 HORIZONTAL
+ RBH:1000.000kHz VBi:3600. 60ckHz ST:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant (able Preamp  Aux  APos  Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB  dBwV dB/m  dB ds  d8 am deg -
1545608 54.02 74.00 -19.98 45.74 3299 13.18 37.89 0.0 200 3L PEAK Mz dBuV/m dBuV/m  dB dBwV dB/m dB B B m  deg
2 5469.73 53.43 68.20 -14.77 45.17 32.96 13.20 37.9¢ Q.08 280 31 PEAK 1 5698.80 183.55 ------ ------ 94.47 3354 13.46 37.97 0.0 208 31 PEAK
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050 ]
87.5 875
0.0 70.0
AVG_54
52.5 7 52.5
350 350
175 175
Avg
5350 5428, 5506, 5584, 5662, 5740 1000 2200, 3400, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Site : B3CH20-HY Site : B3CH20-HY
Condition: U-NII-1824 AVERAGE 3m HF_9120_02360_241101 HORIZONTAL Condition: AVG_54 3m HF_91200_02368_241101 HORTZONTAL
: RBH:1000.000KHZ VBW:1.500kHz SWT:Auto + RBH:1000.000kHz VBH:1.500kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 545530 45.19 54.60 -8.81 36.91 32.99 13.18 37.89 .8 260 31 AVERAGE 1 5698.80 96.32 ------ ------ §7.15 3361 13.48 37.97 .00 200 31 AVERAGE
TEL: 886-3-327-0868 Page Number 1 C1-213 of 240

FAX: 886-3-327-0855
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Pol. Horizontal Fundamental
4o Level {dBuVim)
1225
N (U‘WWVM
9 %M s
oy
5! Www&w
3,
17!
Peak Blank
5650 5710, 5770, 5830, 5890, 5050
Frequency (MHz)
Site + B3CH20-HY
Condition: STRADDLES U-NII-182A 3m HF_91200 02366 241101 HORIZONTAL
+ RBi:1060.080kHz VBW:3008. B0BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 5852.56 65.95 68.20 -2.25 55.89 34.39 13.68 37.92 .8 2600 31 PEAK
TEL: 886-3-327-0868 Page Number 1 C1-214 of 240

FAX: 886-3-327-0855
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45

Mode Band Edge - L

U-NII-2C_5.47-5.725_802.11ax HE80_CH138_Full RU_5690MHz

ANT 4+3
Pol. Vertical Fundamenta
™ Level (dBuVim) + gn LVl (dBuVim)
1225 1225
1059 1050 !
87.5 875!
00 iy O o e T e PEAKIINI
1
525 2 525
350 350
175 174
Peak
55 . SOE‘F,QQ,,S,,W ;M“Zf’m‘ o562 5 1000 200 3400, 4500, 5800, 7000
Frequency (MHz)
Site : B3CH20-HY .
Condition: STRADDLES U-NII-1824 3n HF 91200 02366 241101 VERTICAL site ¢ G3CH20-HY
© REW: 1000, 080Kz V3000, B8kl SHT:Auo Condition: PEAK(UNIT) 3m HF_91200 62360 241101 VERTICAL
+ RBH:1000.000kHz VBi:3600. 60ckHz ST:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant (able Preamp  Aux  APos  Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB  dBwV dB/m  dB ds  d8 am deg -
1 5458.03 SL.41 74.00 -22.59 43.14 3298 13.18 37.89 0.0 179 17 PEAK Mz dBuV/m dBuV/m  dB dBwV dB/m dB B B m  deg
2 5466.22 50.43 68.20 -17.77 4216 32.97 13.19 37.89 @.e@ 179 17 PEAK 1 5698.80 102,29 ------ ------ 93.26 33.49 13.46 37.92 0.8 179 17 PEAK
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050
1
o5 " w5
0.0 70.0
AVG_54
52.5 52.5
1
350 350,
175 175
Avg
5350 5428, 5506, 5584, 5662, 5740 1000 2200, 3400, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Site : B3CH20-HY Site : B3CH20-HY
Condition: U-NII-1&24 AVERAGE 3m HF_91280_02360_241101 VERTICAL Condition: AVG_54 3m HF_91200_02360_241101 VERTICAL
: RBH:1000.000KHZ VBW:1.500kHz SWT:Auto + RBH:1000.000kHz VBH:1.500kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5457.25 41.67 54.80 -12.33 33.39 32.99 13.13 37.89 . 179 17 AVERAGE 1 5698.80 95.51 ------ ------ 86.38 33.58 13.47 37.97 .0 1M 17 AVERAGE
TEL: 886-3-327-0868 Page Number 1 C1-215 of 240

FAX: 886-3-327-0855
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Pol. Vertical Fundamental
4o Level {dBuVim)
1225
s "
04 Wb, T
KA
e .
52' Y
3,
17!
Peak Blank
5650 5710, 5770, 5830, 5800, 5050
Frequency (MHz)
Site + B3CH20-HY
Condition: STRADDLES U-NII-142A 3m HF_91200 02366 241101 VERTICAL
+ RBi:1060.080kHz VBW:3008. B0BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 5850.76 64.78 68.20 -3.50 54.64 3439 13.68 37.92 oe.e@ 179 17 PEAK
TEL: 886-3-327-0868 Page Number 1 C1-216 of 240

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0919E

Pol. Horizontal Vertical
.y Level {dBuVim) v LEvel {dBuVim)
1225 1225
1050 1054
815 875
EAK(UI]@I EAK(UNI)
1 |- | | —— ) e 11 | ] I
AVG_Q 3G 54
&"ﬂwm 525 RS Wﬁlﬁ«w
30 30
Peak 15 115
AVQ 7000 9200, 11400, 13600. 15800, 18000 7000 9200, 11400, 13600. 15800, 18000
Frequency (MHz) Frequency (MHz)
Site + @3CH20-HY Site © @3(H28-HY
Condition: PEAK(UNII) 3m HF_91200_02360_241181 HORIZONTAL Condition: PEAK(UNII) 3m HF_91200 02360 241181 VERTICAL
Linit Read  Ant (able Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBuw/ dB/m dB A8 dB m deg Mz dBuV/m dBuv/m  dB dBw/ dB/fm dB B dB m  deg
1 113te.08 51.88 74.00 -22.12 35.89 39.10 19.31 42.35 .73 280 236 PEAK 1 11380.08 52.65 74.0@ -20.95 35.26 39.18 19.31 42.35 .73 360 125 PEAK
2 113e.08 41.15 54.00 -12.85 24.36 39.10 19.31 42.35 0.73 280 236 Average 1 1i38e.08 41.16 54.00 -12.84 24.37 39.18 19.31 42.35 .73 360 125 Average
3 17678.80 53.25 68.20 -14.95 33.9 39.32 23.86 44.47 .58 - -- PEAK 3 17670.080 54.19 68.20 -14.01 34.99 39.32 23.86 44.47 8.58 - -- PEAK

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

1 C1-217 of 240
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Pol. Horizontal Vertical
mLevel(dBqu) meel(dBnWm)
1225 1225
015 5
00 00
17G AVG.54) VG 54
515 515
~18G T el
350 350
Av
9 115 115
17000 17200, 1740, 17600. 17800, 18000 17000 17200, 17400, 17600. 17800, 18000
Frequency (MHz) Frequency (WHz)
Site @ GICHIG-HY Site : G3CHIB-HY
Condition: AVG 54 3n HF 91200 62360 241181 HORTIONTAL Condition: AVG 54 3n HF 91280 62360 241181 VERTICAL
TEL: 886-3-327-0868 Page Number : C1-218 of 240

FAX: 886-3-327-0855
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Pol. Horizontal Vertical
Level (dBuV/m) Level (dBuV/m)
. 0.
50, 50,
60. 60.
Qp| QP|
0 B 0 B
I I
wo—1 . 00— .
5 ! Z 5 L
30, H i kit ol 4y, drsol
N /\/ MW MMWW . . um Fr/ "‘WW‘ ™
m»L" i 200 h« W
V| s Lot
10, 10.
30 24, 418, 12, 806 1000 30 4 18, 12 806, 1000
Peak Frequency (MHz) Frequency (MHz)
site + B3CH20-HY site + B3CH20-HY
Condition: QP 3m Bilog 55606 & @8_241127 HORIZONTAL Condition: QP 3m Bilog 55686 & 88_241127 VERTICAL
Limit Read  Ant Cable Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m dB dBuv  dB/m d  d8 db am  deg Pz dBuv/m dBuv/m db dBuv  dB/m & d8 db am  deg
1 32.91 24.28 48.@@ -15.72 35.58 23.21 1.81 35.75 6.3 - -- Peak 1 54.25 34.44 4p.@@ -5.56 55.54 13.88 1.38 35.73 @.23 1@ 359 QP
2 215,27 36.93 43.58¢ -6.57 54.48 15.28 2.6l 35.4F .28 - -- Peak 2 214,30 32,50 43.58 -11.8e 49.95 15.23 2.60 35.4F 0.20 - -- Peak
3 218,18 37.24 46.88 -8.76 54.53 15.35 2.63 35.47 0.28 - -~ Peak 3 228,12 32.69 46.88 -13.31 49.81 15.51 2.64 35.47 0.20 - -~ Peak
4 427,70 38.35 46,00 -15.65 38.73 22.76 3.66 34.94 .14 - -- Peak 4 503.36 27.99 46.00 -18.01 34.66 24.01 3.95 3M4.76 0.13 - -- Peak
5 758.71 31.74 46.80 -14.26 32.52 28.12 4.85 33.89 0.14 - -- Peak 5 748.77 32.53 46.88 -13.47 33.28 28.15 4.85 33.89 0.14 - -- Peak
6 952,47 35.59 46.8@ -18.41 32.25 30.95 G5.44 33.15 @.18 - -- Peak 6 954.41 36,10 46.88 -0.90 32.77 30.94 5.44 33,14 0.09 - -- Peak
TEL: 886-3-327-0868 Page Number 1 C1-219 of 240
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SPORTON LAB.

FCC RADIO TEST REPORT

Report

No. : FR4NO919E

Pol. Horizontal Vertica
.y Level {dBuVim) v LEvel {dBuVim)
1225 1225
875 85
PEAK 74 PEAK 74
700 00
AvG 44 AVG 34
525 L 525 e
bl it A b " T
35,0k o i i 35,0 WWM
175 175
Peak
18000 22400, . 31200 35600, 40000 18000 22400 . 31200 35600, 40000
Frequency (MHz) Frequency (MHz)
Site + B3CH28-HY Site + B3CH28-HY
Condition: PEAK 74 Im BBHA9L70 1224 240624 HORIZONTAL Condition: PEAK_74 Im BBHAG170 1224 240624 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuv/m dBuv/m B dBw dB/m B B dB  m deg MHz dBuv/m dBuv/m  dB dBw/ dB/m B B dB  m deg
1 39516.08 55.40 74.00 -15.60 38.93 45.48 36.70 56.17 -9.54 - -- Peak 1 39516.08 54.38 74.00 -19.70 37.83 45.48 36.70 56.17 -9.54 - -- Peak
2 39516.08 45.17 54.08 -8.83 28.78 45.48 36.7% 56.17 -9.54 - -- Average 1 39516.08 44.12 54.08 -9.88 27.65 45.48 36.7@ 56.17 -9.54 - -- Average
: HLe\'el{dBll\mn) : HLevel{dBll\mn)
1225 1225
1150 1150
B9 8§
100 04
AVG_54 ANG_54
525 25
Avg R R ——, R e
10 350
175 175
37600 30240, 30680, 2. 39560 40000 37600 30240 30680 1. 39560, 40000
Frequency (MHz) Frequency (MHz)
Site & 03CH2B-HY Site ¢ 03CH2B-HY
Condition: AVG 54 In BBRAGL7D 1204 240624 HORTZONTAL Condition: AVG 54 In BBHAOL7 1224 248624 VERTICAL
TEL: 886-3-327-0868 Page Number 1 C1-220 of 240
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Pol. Horizontal Fundamental
o Level {dBuVim) 4o Level (dBuVim)
1225 1225
105 105
75 W 875
700 i [Tt | S B P e B U e EAKUNI
1
2 st bt om0 A & A L
10 340 e
17! E
Peak
5000 5040, 5080, 5120, 5160. 5200 1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CH20-HY Site : B3CH20-HY
Condition: PEAK_BE_74 3m HF_91200_02368_241101 HORIZONTAL Condition: PEAK(UNII) 3m HF_91200_62360_241101 HORIZONTAL
+ RBi:1060.080kHz VBW:3000. B0BkHz SHT:Auto + RB:1060.080kHz VB:3000. B0BkHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg

1 5149.80 59.87 74.60 -14.13 51.51 3330 12.80 37.74 0.8 200 63 PEAK 1 5208.00 164,48 ------ ------ 96.50 32.88 12.87 37.77 0.0 200 63 PEAK

. Level (dBuVim) 1 oLevel [BuVim)

1225 1225
105 105
075 AV/\“ 075
14 A 14
v
f\ﬂﬂ AVG 54
Rl L.
s Y
340 340 e
\,M\rwwu-/"‘""w
17! E
Avg
5000 5040, 5080, 5120, 5160. 5200 1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CH20-HY Site : B3CH20-HY
Condition: AVG_BE_54 3 HF_9128D_02360_241101 HORIZONTAL Condition: AVG_54 3m HF_31200_8236_241101 HORTZONTAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto + RBH:1060.000kHz VBU:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5150.00 48.29 54.80 -5.71 39.92 3330 12.81 37.74 .8 260 63 AVERAGE 1 5208.00 98.25 ------ ------ 99.35 3288 12.87 37.77 o0.e@ 200 63 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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Pol. Horizontal

Fundamental

. Level (dBuVim)

75
W\ PEAK_BE_74
1

0.0 L)

v 1
WMWW ol

350

Peak

Blank

5200 5252, 5304, 5356,
Frequency (MHz)

Site + B3CH20-HY
Condition: PEAK_BE_74 3m HF_9126D_B2368_241101 HORIZONTAL
+ RBi:1060.080kHz VBW:3000. B0BkHz SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 5379.40 46.54 74.60 -27.46 38.20 33.19 13.89 37.85 .08 2600 63 PEAK

. Level (dBuVim)

AVG_BE_54
52!

350

Avg Blank

5200 5252, 5304, 5356,
Frequency (MHz)

Site + B3CH20-HY
Condition: AVG_BE_54 3n HF_9128D_02360 241101 HORIZONTAL
+ RB:1060.080kHZ VBW:2.010kHz ST:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 5458.96 36.25 54.60 -17.75 27.98 32.98 13.18 37.89 .8 260 63 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

Report No.

: FRANO919E

Pol. Vertical Fundamental
o Level {dBuVim) 4o Level (dBuVim)
1225 1225
105 105
/V
75 i 75
. M 0T e T ] i n EAK(UNI)|
00 WWM 00— e 5| Y
& ooty T % i) | it
[ L WM
30 TN S
17! E
Peak
5000 5040, 5080, 5120, 5160. 5200 1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CH20-HY Site : B3CH20-HY
Condition: PEAK_BE_74 3m HF_91200_02360_241101 VERTICAL Condition: PEAK(UNII) 3m HF_91200_62366_241101 VERTICAL
+ RBH:1000.000kHz VBW:3800.008kHz SWT:Auto + RBH:1000.000kHz VBW:3600.008kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5143.60 62.80 74.60 -11.20 54.45 33.29 12.80 37.74 Q.08 200 347 PEAK 1 5208.00 106.76 ------ ------ 98.86 32.88 12.87 37.77 @.0@ 200 347 PEAK
o Level {dBuVim) 4o Level (dBuVim)
1225 1225
105 105
75 N 875
0.0 /-\/-J 70.0
/\/\/\/ AVG_54
. “ . 0V
50 "_,_,,_,-.f./"n‘r 5 Lo e
vwl‘_,w_u—"—‘"_
17! E
Avg
5000 5040, 5080, 5120, 5160. 5200 1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CH20-HY Site : B3CH20-HY
Condition: AVG_BE_54 3 HF_9128D_02360_241101 VERTICAL Condition: AVG_54 3m HF_91200_8236_241101 VERTICAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto + RBH:1060.000kHz VBU:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5148.60 51.17 54.80 -2.83 42.81 33.30 12.80 37.74 0.8 200 347 AVERAGE 1 5208.00 161,92 ------ ------ 94.02 3288 12.87 37.77 0.b@ 200 347 AVERAGE
TEL: 886-3-327-0868 Page Number 1 C1-223 of 240
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Pol. Vertical

Fundamental

. Level (dBuVim)

- T
\/\(\ PEAK_BE_74
1
04 WWV
Ao,

350

Peak

Blank

5200 5252, 5304, 5356,
Frequency (MHz)

Site + B3CH20-HY
Condition: PEAK_BE_74 3m HF_9126D_B2368_241101 VERTICAL
+ RBi:1060.080kHz VBW:3000. B0BkHz SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 5457.14 47.69 74.00 -26.31 39.41 32.99 13.18 37.89 Q.08 200 347 PEAK

. Level (dBuVim)

52 " AVG_BE_54

- g 1

Avg Blank

5200 5252, 5304, 5356,
Frequency (MHz)

Site + B3CH20-HY
Condition: AVG _BE_54 3n HF_9128D_02360_241101 VERTICAL
+ RB:1060.080kHz VBW:2.010kHz ST:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 5457.48 36.47 54.60 -17.53 28.19 32.99 13.18 37.89 Q.08 200 347 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0919E

Pol. Horizontal Vertical
1 ML&V&I{HB!IVJIH) 1 MLevel{dBuVJm)
1225 1225
1050, 105.0)
875 815
EAK(UI]@I HK(”'M
7 e [ | ] 00— L[] [ | ]
A@ AVGQ
525 T E—— 525 PR e
3540 30
Peak 175 175
AVg 7000 9200, 1400, 13600 15800, 18000 7000 9200. 1400, 13600 15800, 18000
Frequency (MHz) Frequency (MHz)
Site + B3CH28-HY Site + B3CH20-HY
Condition: PEAK(UNII) 3m HF_91200_02360_241181 HORIZONTAL Condition: PEAK(UNII) 3m HF_91260 02360 241181 VERTICAL
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m B dBuw/ dB/m B B dB m deg Mz dBuv/m dBuv/m  dB dBuv dB/fm B B dB  m deg
1 10460.08 50.86 68.20 -17.34 34,18 38.80 18.43 4L.37 0.8 - -- PEAK 1 1e4e0.08 50.99 68.26 -17.21 34.31 38.80 18.43 4L.37 6.8 - -- PEAK
2 15600.08 51.99 74.00 -22.61 34.17 39.20 22.71 4.5 0.47 368 368 PEAK 1 156@0.08 52.61 74.00 -20.99 34.19 39.20 22.71 44.56 .47 280 37 PEAK
3 1560@.08 42.17 54.00 -11.83 24.35 39.20 22.71 44.56 0.47 368 360 Average 3 156@0.08 42.69 54.00 -11.91 24.27 39.20 22.71 44.56 0.47 280 37 Average

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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Pol. Horizontal Vertical
mLevel(dBqu) meel(dBnWm)
1225 1225
18 15
100 00
17G AVG.54) VG 54
525 525
~18G — P
350 350
Av
9 115 115
17000 17200, 1740, 17600. 17800, 18000 17000 17200, 17400, 17600. 17800, 18000
Frequency (MHz) Frequency (MHz)
Site @ GICHIG-HY Site : G3CHIB-HY
Condition: AVG 54 3n HF 91200 62360 241181 HORTIONTAL Condition: AVG 54 3n HF 91280 62360 241181 VERTICAL
TEL: 886-3-327-0868 Page Number 1 C1-226 of 240

FAX: 886-3-327-0855



ssamonias. FCC RADIO TEST REPORT Report No. : FR4N0919E

83

Mode Band Edge - L

U-NII-1_5.15-5.25_802.11ax HE20_CH40_Full RU_5200MHz

ANT 4+3
Pol. Horizontal Fundamental
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050 1
87.5 875
700 [t et I Y N e S 1 L BEARLUAI
1
52.5 52.5
btttk e s B R e o
350 350
175 175
Peak
5000 5040, 5080, 5121), 5160, 5200 1000 2200, 3400, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Site : B3CH20-HY Site : B3CH28-HY
Condition: PEAK_BE_74 3m HF_91200_82360_241101 HORIZONTAL Condition: PEAK(UNII) 3m HF_91200_62366_241101 HORIZONTAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3600. 60ckHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5148.00 60.75 74.60 -13.25 52.39 3330 12.80 37.74 0.8 2600 66 PEAK 1 5208.00 161.47 ------ ------ 93.57 32.80 12.87 37.77 .00 200 66 PEAK
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050 ]
87.5 875
0.0 70.0
AVG_54
525 525
%0 S 54
175 175
Avg
5000 5040, 5080, 5121), 5160, 5200 1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site : B3CH20-HY Site : B3CH28-HY
Condition: AVG_BE_54 3m HF_9128D_02360_241101 HORIZONTAL Condition: AVG_54 3m HF_91200_02368_241101 HORTZONTAL
: RBH:1000.060kHz VBW:0.010kHz SWT:Auto + RBH:1000.000kHz VBH:0.010kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5150.00 49.67 54.60 -4.93 40.78 3330 12.81 37.74 .8 2600 66 AVERAGE 1 520800 96.25 ------ ------ 88.35 32.80 12.87 37.77 .00 200 66 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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Pol. Horizontal

Fundamental

. Level (dBuVim)

PEAK_BE_74

0.0 I

350

Peak

Blank

5304, 5356,
Frequency (MHz)

Site + B3CH20-HY
Condition: PEAK_BE_74 3m HF_9126D_B2368_241101 HORIZONTAL
+ RBi:1060.080kHz VBW:3000. B0BkHz SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 5379.40 46.49 74.60 -27.51 38.15 3319 13.89 37.85 .8 2600 66 PEAK

. Level (dBuVim)

I
0.0 )

AVG_BE_54
52; i

350

Avg Blank

5200 5252, 5304, 5356,
Frequency (MHz)

Site + B3CH20-HY
Condition: AVG_BE_54 3n HF_9128D_02360 241101 HORIZONTAL
+ RB:1060.080kHZ VBW:2.010kHz ST:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 545818 36.26 54.60 -17.74 27.99 32.98 13.18 37.89 .8 260 66 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0919E

83
Mode Band Edge - L
U-NII-1_5.15-5.25_802.11ax HE20_CH40_Full RU_5200MHz
ANT 4+3
Pol. Vertical Fundamental
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1
1050 1050
87.5 875
700 ] [t e S | L 5 BEARLUAI
52.5 52.5
350 5.0 Amimaduhig
175 175
Peak
5000 5040, 5080, 5121), 5160, 5200 1000 2200, 3400, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Site : B3CH20-HY Site : B3CH28-HY
Condition: PEAK_BE_74 3m HF_91200_82366_241101 VERTICAL Condition: PEAK(UNII) 3m HF_91200_62366_241101 VERTICAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3600. 60ckHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5148.80 62.36 74.60 -11.64 54.08 33.30 12.80 37.74 0.8 234 345 PEAK 1 5208.00 167.15 ------ ------ 99.25 32.80 12.87 37.77 0.8 234 345 PEAK
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050 1
87.5 875
0.0 70.0
AVG_54
525 M 525
350 350
175 175
Avg
5000 5040, 5080, 5121), 5160, 5200 1000 2200, 3400, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Site : B3CH20-HY Site : B3CH28-HY
Condition: AVG_BE_54 3m HF_9128D_02360_241101 VERTICAL Condition: AVG_54 3m HF_91200_02360_241101 VERTICAL
: RBH:1000.060kHz VBW:0.010kHz SWT:Auto + RBH:1000.000kHz VBH:0.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5149.20 5178 54.60 -2.30 43.34 3330 12.80 37.74 0.8 234 345 AVERAGE 1 5208.00 99.99 ------ ------ 92.69 32.80 12.87 37.77 .80 234 345 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 C1-229 of 240




ssamanas. FCC RADIO TEST REPORT Report No. : FR4N0919E

Pol. Vertical Fundamental
o Level {dBuVim)
1225
105.0M
o8l
PEAK_BE 74,
0.0 T
52, o y
WW‘““ b A o Kb,
350
17!
Peak Blank
5200 5252, 5304, 5356, 5408, 5460
Frequency (MHz)
Site + B3CH20-HY
Condition: PEAK_BE_74 3m HF_91200_02360_241101 VERTICAL
+ RBH:1000.000kHz VBW:3800.008kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 5361.46 46.28 74.80 -27.72 37.95 3310 13.67 37.84 Q.08 234 345 PEAK
o Level {dBuVim)
1225
75
My
00 I
AVG_BE 54
52! W
350 M 1
17!
Avg Blank
5200 5252, 5304, 5356, 5408, 5460
Frequency (MHz)
Site + B3CH20-HY
Condition: AVG _BE_54 3n HF_9128D_02360_241101 VERTICAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 545636 36.45 54.60 -17.55 28.17 3299 13.18 37.89 0.8 234 345 AVERAGE
TEL: 886-3-327-0868 Page Number 1 C1-230 of 240
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Pol. Horizontal Vertical
1 ML&V&I{HB!IVJIH) 1 MLevel{danm)
1225 1225
1050, 105.0)
875 815
EAK(UNI) EAK(UNI
7 e [ | ] [ 00— L[] I [ | ] [
654 54
L e = Y e
3540 30
Peak 175 175
AVg 7000 9200, 1400, 13600 15800, 18000 7000 9200. 1400, 13600 15800, 18000
Frequency (MHz) Frequency (MHz)
Site + B3CH28-HY Site + B3CH20-HY
Condition: PEAK(UNII) 3m HF_91200_02360_241181 HORIZONTAL Condition: PEAK(UNII) 3m HF_91260 02360 241181 VERTICAL
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m B dBuw/ dB/m B B dB m deg Mz dBuv/m dBuv/m  dB dBuv dB/fm B B dB  m deg
1 10460.08 51.80 68.20 -16.40 35.12 38.80 18.43 4L.37 0.8 - -- PEAK 1 1e4e0.08 52.82 68.20 -16.18 35.34 38.80 18.43 4L.37 6.8 - -- PEAK
2 15600.08 51.86 74.00 -22.14 34.84 39.20 22.71 44.56 0.47 360 163 PEAK 1 156@0.08 52.68 74.00 -20.92 34.26 39.20 22.71 44.56 .47 280 226 PEAK
3 15600.08 42.65 54.00 -11.95 24.23 39.20 22.71 44.56 0.47 360 163 Average 3 156@0.08 42.69 54.00 -11.91 24.27 39.20 22.71 44.56 .47 280 226 Average

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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Pol. Horizontal Vertical
mLevel(dBqu) meel(dBnWm)
1225 1225
18 15
100 00
17G AVG.54) VG 54
525 525
~18G
350 350
Av
9 115 115
17000 17200, 1740, 17600. 17800, 18000 17000 17200, 17400, 17600. 17800, 18000
Frequency (MHz) Frequency (MHz)
Site @ GICHIG-HY Site : G3CHIB-HY
Condition: AVG 54 3n HF 91200 62360 241181 HORTIONTAL Condition: AVG 54 3n HF 91280 62360 241181 VERTICAL
TEL: 886-3-327-0868 Page Number 1 C1-232 of 240

FAX: 886-3-327-0855
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Pol. Horizontal Fundamental

. Level (dBuVim) 1 oLevel [BuVim)

1225

105 105 1

lﬂ-:w M B7.5

700 Wy PEAK,_BE(UNI)_B3 T S e R | L LM EAKIUNI!
M f

52! W wm'w“ww‘ — 52 I

30 Tl

11 1.

Peak

5680 5697, 5714, 5731, 5748, 5765 1000 2200. 3400, 4600, 5800, 7000

Frequency (MHz) Frequency (MHz)

Site + B3CH20-HY
Condition: PEAK_BE(UNIT)_B3 3m HF_01200 82360 241101 HORIZONTAL
+ RBi:1060.000kHz VBW:3008. B0BkHZ SHT:Auto

Site : B3CH20-HY
Condition: PEAK(UNII) 3m HF_9126D B2366_241181 HORIZONTAL
+ RB:1060.080kHz VB:3000. B0BkHZ SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 572539 62.82 68.20 -5.38 53.58 33.69 13.51 37.92 .08 160 328 PEAK 1 5668.00 164,17 ------ ------ 95.20 33.44 1345 37.92 0.8 180 328 PEAK

1 oLevel [BuVim)

1225
105 ]
875
70.0
AVG_54
\ e
30 ] i
L T
E
Avg Blank
1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz)
Site + B3CH20-HY
Condition: AVG_54 3m HF_31200_8236_241101 HORTZONTAL
+ RBH:1060.000kHz VBU:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5688.80 98.57 ------ ------ 89.60 33.44 13.45 37.97 .80 16@ 328 AVERAGE
TEL: 886-3-327-0868 Page Number 1 C1-233 of 240

FAX: 886-3-327-0855
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Pol. Vertical Fundamental
o Level {dBuVim) 4o Level (dBuVim)
1225 1225
1
105 105
75 875
0 M‘WM e pEA SELND 1 S e e B O BT e P EAKUN
MWWN
g P R R
340 25 Dt A
17! E
Peak
5680 5607, 5714, 5731, 5748, 5765 1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CH20-HY Site : B3CH20-HY
Condition: PEAK_BE(UNIT)_B3 3m HF_31260_62366 241101 VERTICAL Condition: PEAK(UNII) 3 HF 91200 82368241101 VERTICAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto + RBH:1000.000kHz VBW:3600.008kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 572514 65.26 68.20 -2.94 56.82 33.65 13.51 37.92 e.ee 171 17 PEAK 1 5668.00 106.16 ------ ------ 97.19 33.44 1345 37.92 e.ee 171 17 PEAK
4o Level (dBuVim)
1225
105 1
875
70.0
AVG_54
. e
15“‘ WM. s
NSRRI
E
Avg Blank
1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz)
Site : B3CH20-HY
Condition: AVG_54 3m HF_91200_8236_241101 VERTICAL
+ RBH:1060.000kHz VBU:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5668.00 100.28 ------ ------ 9131 33.44 1345 37.92 e.ee 171 17 AVERAGE
TEL: 886-3-327-0868 Page Number 1 C1-234 of 240
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0919E

Pol.

Horizontal Vertical
.y Level {dBuVim) v LEvel {dBuVim)
1225 1225
1050 1054
815 875
EAK(UNI) EAK(UNI)
1 11 | | —— 1 ) e 11 | ] I
AVG, 54 1 AVG 54
B b it sl ™ (L e -
30 30
Peak 15 115
AVQ 7000 9200, 11400, 13600. 15800, 18000 7000 9200, 11400, 13600. 15800. 18000
Frequency (MHz) Frequency (MHz)
Site + @3CH20-HY Site © @3(H28-HY
Condition: PEAK(UNII) 3m HF_91200_02360_241101 HORIZONTAL Condition: PEAK(UNII) 3m HF_91200 02360 241181 VERTICAL
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBuw/ dB/m dB A8 dB m deg Mz dBuV/m dBuv/m  dB dBw/ dB/fm dB B dB m  deg
1 11368.08 51.66 74.00 -22.34 34.87 39.10 19.29 42.33 .73 200 345 PEAK 1 I130.08 51.53 74.00 -22.47 34.74 39.18 19.29 42.33 .73 360 86 PEAK
2 11368.08 46.87 54.00 -13.13 24.88 39.10 19.29 42.33 0.73 280 345 Average 1 1130.08 41.60 54.00 -13.00 24.21 39.10 19.29 42.33 .73 360 86 Average
3 17648.00 52.98 68.20 -15.22 33.63 39.38 23.84 44.44 8.5 - -- PEAK 3 17640.00 52.65 68.20 -15.55 33.30 39.38 23.84 4.4 8.5 - -- PEAK

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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Pol. Horizontal Vertical
mLevel(dBqu) meel(dBnWm)
1225 1225
18 15
100 00
17G AVG.54) VG 54
525 525
~18G
350 350
Av
9 115 115
17000 17200, 1740, 17600. 17800, 18000 17000 17200, 17400, 17600. 17800, 18000
Frequency (MHz) Frequency (MHz)
Site @ GICHIG-HY Site : G3CHIB-HY
Condition: AVG 54 3n HF 91200 62360 241181 HORTIONTAL Condition: AVG 54 3n HF 91280 62360 241181 VERTICAL
TEL: 886-3-327-0868 Page Number 1 C1-236 of 240

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0919E

Pol. Horizontal Fundamental
o Level {dBuVim) 4o Level (dBuVim)
1225 1225
1
105 VY 105
75 875
700 Wy BEAK. B A B3 [ (1St S Y Y S 19 L Lol EABUNI
" SCLUR:S
5! WWW M“»thr\ Al 5
I St
MWWMW s
10 f R et
17! E
Peak
5680 5607, 5714, 5731, 5748, 5765 1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CH20-HY Site : B3CH20-HY
Condition: PEAK_BE(UNIT)_B3 3m HF_01200 82360 241101 HORIZONTAL Condition: PEAK(UNII) 3m HF_91200_82368_241101 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto + RBH:1000.000kHz VBW:3600.008kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5726.58 63.78 68.20 -4.50 54.46 33.65 13.51 37.92 oe.ee 178 30 PEAK 1 5668.00 106,11 ------ ------ 97.20 33.39 13.44 37.92 e.ee 178 30 PEAK
4o Level (dBuVim)
1225
105
10! 1
875
70.0
AVG_54
. e
4 [ A
L
E
Avg Blank
1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz)
Site : B3CH20-HY
Condition: AVG_54 3m HF_31200_8236_241101 HORTZONTAL
+ RBH:1060.000kHz VBU:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5668.00 98.91 ------ ------ 89.94 3344 13.45 37.97 @0 178 30 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 C1-237 of 240
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Pol. Vertical Fundamental
o Level {dBuVim) 4o Level (dBuVim)
1225 1225
1
105 " 105
108.0¢s g o 10!
o5 W, o5
700 WM iy PEAK,_BE(UNI)_B3| Tt S o s S I 1L EAK{UNI|
52. WM WM V’W'WW 2. e
! >
WM o
3. 6 (L bt sl aalll
17! E
Peak
5680 5607, 5714, 5731, 5748, 5765 1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CH20-HY Site : B3CH20-HY
Condition: PEAK_BE(UNIT)_B3 3m HF_31260_62366 241101 VERTICAL Condition: PEAK(UNII) 3 HF 91200 82368241101 VERTICAL
+ RBi:1060.080kHz VBW:3008. B0BkHz SHT:Auto + RB:1060.080kHz VB:3000. B0BkHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg

1 5725.45 66.24 68.20 -1.96 57.08 33.65 13.51 37.92 @.e@ 153 1L PEAK 1 5668.00 106.85 ------ ------ 97.88 33.44 1345 37.92 @.e@ 153 11 PEAK

1 oLevel [BuVim)

1225
105 1
10! t
875
70.0
AVG_54
L.
} I —
WS
E
Avg Blank
1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz)
Site + B3CH20-HY
Condition: AVG_54 3m HF_91200_8236_241101 VERTICAL
+ RBH:1060.000kHz VBU:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5668.00 100.45 ------ ------ 9148 33.44 1345 37.92 0.8 153 11 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0919E

Pol. Horizontal Vertical
.y Level {dBuVim) v LEvel {dBuVim)
1225 1225
1050 1054
815 875
EAK(UNI) EAK(UNI)
1 |- | | —— 1 ) e 11 | ] I
AVG 54 AVG 54
525 T L PRI e
30 30
Peak 15 115
AVQ 7000 9200, 11400, 13600. 15800, 18000 7000 9200, 11400, 13600. 15800, 18000
Frequency (MHz) Frequency (MHz)
Site + @3CH20-HY Site © @3(H28-HY
Condition: PEAK(UNII) 3m HF_91200_02360_241181 HORIZONTAL Condition: PEAK(UNII) 3m HF_91200 02360 241181 VERTICAL
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBw/ dB/m dB A8 dB m deg Mz dBuV/m dBuV/m  dB dBw/ dB/m dB B dB o dg
1 11368.08 51.24 74.00 -22.76 34.45 39.10 19.29 42.33 .73 4e@ 187 PEAK 1 I130.08 51.26 74.00 -22.72 34.49 39.10 19.29 42.33 .73 280 189 PEAK
2 11368.08 46.89 54.00 -13.11 24.18 39.18 19.29 42,33 .73 480 187 Average 1 1130.08 40.87 54.00 -13.13 24.88 39.10 19.29 42,33 @.73 200 189 Average
3 17648.00 53.39 68.20 -14.81 34.84 39.38 23.84 44.44 0.5 - -- PEAK 3 17640.00 53.33 68.20 -14.87 33.98 39.38 23.84 4.4 8.5 - -- PEAK

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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Pol. Horizontal Vertical
mLevel(dBqu) meel(dBnWm)
1225 1225
18 15
100 00
17G AVG.54) VG 54
525 525
~18G
350 350
Av
9 115 115
17000 17200, 1740, 17600. 17800, 18000 17000 17200, 17400, 17600. 17800, 18000
Frequency (MHz) Frequency (MHz)
Site @ GICHIG-HY Site : G3CHIB-HY
Condition: AVG 54 3n HF 91200 62360 241181 HORTIONTAL Condition: AVG 54 3n HF 91280 62360 241181 VERTICAL
TEL: 886-3-327-0868 Page Number 1 C1-240 of 240

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0919E

<For B4>
C2-1. Radiated Spurious Emission Test Modes
Band Data
Mode Band Antenna Modulation Channel @ Frequency RU Remark
(GHz) Rate
Mode
U-NII-3 = 5.725-5.85 4+3 802.11a 149 5745 6Mbps - -
46
Mode
U-NII-3 | 5.725-5.85 4+3 802.11a 157 5785 6Mbps - -
47
Mode
U-NII-3 | 5.725-5.85 4+3 802.11a 165 5825 6Mbps - -
48
Mode 802.11ax
U-NII-3 | 5.725-5.85 4+3 149 5745 MCSO0 Full RU -
49 HE20
Mode 802.11ax
U-NII-3 | 5.725-5.85 4+3 149 5745 MCSO0 Partial_26/0RU -
50 HE20
Mode 802.11ax
U-NII-3 = 5.725-5.85 4+3 149 5745 MCSO0 @ Partial_52/37RU -
51 HE20
Mode 802.11ax
U-NII-3 = 5.725-5.85 4+3 149 5745 MCSO0 @ Partial_106/53RU -
52 HE20
Mode 802.11ax
U-NII-3 = 5.725-5.85 4+3 157 5785 MCSO Full RU -
53 HE20
Mode 802.11ax
U-NII-3 = 5.725-5.85 4+3 165 5825 MCSO Full RU -
54 HE20
Mode 802.11ax
U-NII-3 = 5.725-5.85 4+3 165 5825 MCSO0 Partial_26/8RU -
55 HE20
Mode 802.11ax
U-NII-3 = 5.725-5.85 4+3 165 5825 MCSO0 @ Partial_52/40RU -
56 HE20
TEL: 886-3-327-0868 Page Number : C2-10f 65

FAX: 886-3-327-0855




samonias. FCC RADIO TEST REPORT

Report No. : FR4N0919E

Band Data
Mode Band Antenna Modulation Channel @ Frequency RU Remark
(GHz) Rate
Mode 57 | U-NII-3 = 5.725-5.85 4+3 802.11ax HE20 165 5825 MCSO | Partial_106/54RU -
Mode 58 | U-NII-3 = 5.725-5.85 4+3 802.11ax HE40 151 5755 MCSO0 Full RU -
Mode 59 | U-NII-3 = 5.725-5.85 4+3 802.11ax HE40 159 5795 MCSO0 Full RU -
Mode 60 | U-NII-3 = 5.725-5.85 4+3 802.11ax HE80 155 5775 MCSO0 Full RU -
Mode 77 | U-NII-3 = 5.725-5.85 4+3 802.11ax HE40 151 5755 MCSO0 Full RU LF
Mode 80 @ U-NII-3 5.725-5.85 4+3 802.11ax HE40 151 5755 MCSO0 Full RU SHF
TEL: 886-3-327-0868 Page Number : C2-2 of 65

FAX: 886-3-327-0855




samranas. FCC RADIO TEST REPORT Report No. : FR4N0919E
C2-2. Summary of each worse mode
Freq. Level Limit Margin Peak
Mode | Modulation | Ch. Pol. Result RU Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.
Band
802.11a 149 5647.71 56.86 68.20 -11.34 H Peak = Pass -
Edge
46
802.11a 149 | 11490.00 41.65 54.00 -12.35 \% Avg. Pass - Harmonic
Band
802.11a 157 5931.69 48.84 68.20 -19.36 V | Peak Pass -
Edge
a7
802.11a 157 @ 11570.00 40.85 54.00 -13.15 H Avg. Pass - Harmonic
Band
802.11a 165 5926.75 53.85 68.20 -14.35 H Peak = Pass -
Edge
48
802.11a 165 17475.00 55.04 68.20 -13.16 H Peak = Pass - Harmonic
802.11ax Band
149 5645.82 57.27 68.20 -10.93 H Peak = Pass Full RU
HE20 Edge
49
802.11ax
149 = 11490.00 41.53 54.00 -12.47 H Avg. Pass Full RU Harmonic
HE20
802.11ax Band
149 5635.96 60.71 68.20 -7.49 H Peak @ Pass Partial_26/0RU
HE20 Edge
50
802.11ax
149 - - - - - - - Partial_26/0RU | Harmonic
HE20
802.11ax Band
51 149 5653.22 56.01 70.59 -14.58 H Peak @ Pass | Partial_52/37RU
HE20 Edge
TEL: 886-3-327-0868 Page Number : C2-3 of 65

FAX: 886-3-327-0855




samranas. FCC RADIO TEST REPORT Report No. : FR4N0919E
Freq. Level Limit Margin Peak
Mode | Modulation | Ch. Pol. Result RU Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.
802.11ax
51 149 - - - - - - - Partial_52/37RU | Harmonic
HE20
802.11ax Band
149 | 5641.33 54.01 68.20 -14.19 H Peak | Pass | Partial_106/53RU
HE20 Edge
52
802.11ax
149 - - - - - - - Partial_106/53RU | Harmonic
HE20
802.11ax Band
157 @ 5949.84 49.65 68.20 -18.55 V | Peak Pass Full RU
HE20 Edge
53
802.11ax
157 @ 11570.00 40.87 54.00 -13.13 Y Avg. Pass Full RU Harmonic
HE20
802.11ax Band
165 5924.50 53.69 68.57 -14.88 H Peak = Pass Full RU
HE20 Edge
54
802.11ax
165 @ 11650.00 40.99 54.00 -13.01 \% Avg. Pass Full RU Harmonic
HE20
802.11ax Band
165 5907.13 69.83 81.39 -11.56 V | Peak Pass Partial_26/8RU
HE20 Edge
55
802.11ax
165 - - - - - - - Partial 26/8RU Harmonic
HE20
802.11ax Band
165 5924.25 53.96 68.75 -14.79 H Peak @ Pass Partial_52/40RU
HE20 Edge
56
802.11ax
165 - - - - - - - Partial_52/40RU | Harmonic
HE20
TEL: 886-3-327-0868 Page Number : C2-4 of 65
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samranas. FCC RADIO TEST REPORT Report No. : FR4N0919E
Freq. Level Limit Margin Peak
Mode | Modulation | Ch. Pol. Result RU Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.
802.11ax Band
165 | 5929.13 51.46 68.20 -16.74 H Peak @ Pass | Partial_106/54RU
HE20 Edge
57
802.11ax
165 - - - - - - - Partial_106/54RU | Harmonic
HE20
802.11ax Band
151 5651.46 67.49 69.29 -1.80 H Peak | Pass Full RU
HE40 Edge
58
802.11ax
151  11510.00 41.30 54.00 -12.70 H Avg. Pass Full RU Harmonic
HE40
802.11ax Band
159 5927.53 61.85 68.20 -6.35 H Peak | Pass Full RU
HE40 Edge
59
802.11ax
159 = 11590.00 41.00 54.00 -13.00 \% Avg. Pass Full RU Harmonic
HE40
802.11ax Band
155 5928.83 65.13 68.20 -3.07 H Peak | Pass Full RU
HE80 Edge
60
802.11ax
155 ' 11550.00 41.11 54.00 -12.89 H Avg. Pass Full RU Harmonic
HEB80
77 LF 151 55.22 34.60 40.00 -5.40 \Y, QP Pass - LF
80 SHF 151 39516.00 44.47 54.00 -9.53 H Avg. Pass - SHF
TEL: 886-3-327-0868 Page Number : C2-50of 65

FAX: 886-3-327-0855
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Pol. Horizontal Fundamental
Ll (dBuVim) o Lavel [dBuVim)
140 PEAR BE[EAT6-2%
1225 /‘ 128
40E. T o 1
" 105
o758l 4
¥ o7
e R (el B ol B BT I LA EAKUN
L b W
52! . i Ay
2.
WM
0 I
) i
17!
1.
Peak 5600 5620, 5658, 5687, 5716, 5145
Frequency (MHz)
1000 2200. 3400, 4600, 5800, 7000
site @ @3CH20-HY Frequency (MHz)
Condition: PEAK_BE(B4)_16-24 3m HF_91260_02368_241181 HORIZONTAL
+ RBW:1000.000kHz VBW:3000.000kHz SWT:Auto Site + B3CH20-HY
Condition: PEAK(UNII) 3m HF_9126D B2366_241181 HORIZONTAL
Linit Read  Ant Cable Preamp  Aux APos  TPos + RBK:1060.000kHz VBW:300. BaAkHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- Linit Read  Ant Cable Preamp  Aux APos  TPos
Mz dBuV/n dBuln dB dBuV dBfw dB B AR on deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 S647.701 56.86 68.20 -11.34 48.19 33.19 13.49 37.92 0.00 200 314 PEAK
2 565264 58.24 70.16 -11.92 49.53 33.22 13.41 37.92 0.89 200 314 PEAK —_—
3 S77.16 BL94 11801 -28.67 7273 36} 13.50 .92 0.0 200 314 PEAK fHz dw/m dhlfn b GO dBfu dB dB o dB o deg
4 S.05 85.46 11524 -9.78 76.24 33.64 13.50 .92 0.6 260 314 PEAC 1 5745.00 168.81 oo -ooo- 9.50 .60 13.54 3700 000 280 34 PEK
o Lavel [dBuVim)
1225
105 1
875
0.0
AVG_54)
. e
340 P
LAt =
1.
Avg Blank
1000 2200. 3400, 4600, 5800, 7000
Frequency (MHz)
Site : B3CH20-HY
Condition: AVG_54 3m HF 91260 B2368_241101 HORIZONTAL
+ RB:1060.080kHz VBI:2.010kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5745.80 182,88 ------ ------ 92,77 33.69 13.54 37.92 0.08 200 314 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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Pol. Vertical Fundamental
Ll (dBuVim) o Lavel [dBuVim)
140 PEAR BE[EAT6-2%
1225 /‘ 128
- 1
105 Hﬁ/\ﬁ, 1
5l 4 A
87. 3 s
70, ALY
: WL 7 S w0 e L 1! EAKUNI!
5. 1 1 b /
IR . ! ‘
350 Y T L A Ll
35,0htegs T i o™
17!
1.
Peak 5600 5620, 5658, 5687, 576, 5145
Frequency (MHz)
1000 2200. 3400, 4600, 5800, 7000
site @ @3CH20-HY Frequency (MHz)
Condition: PEAK_BE(B4)_16-24 3m HF_91260_02368_241181 VERTICAL
+ RBW:1000.000kHz VBW:3000.000kHz SWT:Auto Site + B3CH20-HY
Condition: PEAK(UNII) 3m HF 91260 82368 _241101 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos + RBW:1080.000kHz VBW:3008.8aBkHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- Linit Read  Ant Cable Preamp  Aux APos  TPos
Mz dBuV/m dBulfn dB dBuV dBfw oAb B B on deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
15645.82 53.11 68.20 -15.89 4445 33.18 13.49 37.92 0.08 197 360 PEAK
2 566293 62.41 77.80 -15.39 S53.6L 33.30 13.92 37.92 0.89 197 368 PEAK —_—
3 5718.03 80.39 118.25 -23.86 7L17 3364 13.50 .92 0.0 197 360 PEAK fHz dw/m dhlfn b dB difu dB dB o dB o deg
4 STN.66 B3.96 114.57 -30.61 7474 3360 13.50 .92 0.8 157 368 PEAK L 5745.20 11052 --o-ov -oooee 16121 3369 1354 .92 0.0 197 360 PEAC
o Lavel [dBuVim)
1225
105 !
875
0.0
AVG_54)
. | —
30 e
TSNS o
1.
Avg Blank
1000 2200. 3400, 4600, 5800, 7000
Frequency (MHz)
Site : B3CH20-HY
Condition: AVG_54 3m HF_9126D_B2368_241101 VERTICAL
+ RB:1060.080kHz VBI:2.010kHz SKT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5745.80 182,82 ------ ------ 93.51 33.69 13.54 37.92 0.08 197 360 AVERAGE
TEL: 886-3-327-0868 Page Number : C2-7 of 65

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4NO919E

Pol.

Horizontal Vertical
.y Level {dBuVim) v LEvel {dBuVim)
1225 1225
1050 1054
815 875
EAK(UNI) EAK(UNI)
1 11 | | —— 1 ) e 11 | ] I
. L Yo
525 R e 525 P
30 30
Peak 15 115
AVQ 7000 9200, 11400, 13600. 15800, 18000 7000 9200, 11400, 13600. 15800. 18000
Frequency (MHz) Frequency (MHz)
Site + @3CH20-HY Site © @3(H28-HY
Condition: PEAK(UNII) 3m HF_91200_02360_241181 HORIZONTAL Condition: PEAK(UNII) 3m HF_91200 02360 241181 VERTICAL
Linit Read  Ant (able Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBuw/ dB/m dB A8 dB m deg Mz dBuV/m dBuv/m  dB dBw/ dB/fm dB B dB m  deg
1 1149%0.08 51.50 74.00 -22.50 34.64 39.20 19.41 42.47 .72 280 175 PEAK 1 114%.08 51.86 74.0@ -22.14 35.80 39.20 19.41 42.47 .72 183 259 PEAK
2 11498.08 41.56 54.00 -12.44 24.70 39.20 19.41 42.47 072 280 175 Average 1 114%0.08 41.65 54.00 -12.35 24.79 39.20 19.41 42.47 @72 188 259 Average
3 17235.80 53.49 68.20 -14.71 33.95 39.57 23.98 44.61 0.60 - -- PEAK 3 17235.80 53.49 68.20 -14.71 33.95 39.57 23.98 44.61 @.60 - -- PEAK

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: C2-8 of 65




ssamanas. FCC RADIO TEST REPORT Report No. : FR4N0919E

Pol. Horizontal Vertical
mLevel(dBqu) meel(dBnWm)
1225 1225
18 15
100 00
17.7G AVG 54 AVG 54
525 525
~18G
350 350
Av
9 115 115
17100 11160, 17620, 17880, 17940, 18000 17100 11160, 17620, 178680, 17940, 18000
Frequency (MHz) Frequency (MHz)
Site @ GICHIG-HY Site : G3CHIB-HY
Condition: AVG 54 3n HF 91200 62360 241181 HORTIONTAL Condition: AVG 54 3n HF 91280 62360 241181 VERTICAL
TEL: 886-3-327-0868 Page Number : C2-9 of 65

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR4N0919E

Pol. Horizontal Fundamental
Ll (dBuVim) o Lavel [dBuVim)
140 PEAK BE[EAT6-2%
1225 1225
105 el A
10! /J v 105.
875 Ar
M 075
1, |
A e ] M ] 1 L[ EAKIUNI.|
o 100t Heeee e = i
52 12 T et / \
[t g 52!
350 WMWM\;\MM Wrnirirtindt 4
36,0l gt bl W
17!
1.
Peak 5600 5637, 5674, 5711, 5788, 5785
Frequency (MHz)
1000 2200. 3400, 4600, 5800, 7000
Site @ G3CHIO-HY Fregquency (M)
Condition: PEAK_BE(B4)_16-24 3m HF_91260_02368_241181 HORIZONTAL
+ RBW:1000.000kHz VBW:3000.000kHz SWT:Auto Site + B3CH20-HY
Condition: PEAK(UNII) 3m HF_9126D B2366_241181 HORIZONTAL
Linit Read  Ant Cable Preamp  Aux APos  TPos + RBW:1080.000kHz VBi:3008.8aBkHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- - Linit Read  Ant Cable Preamp  Aux APos  TPos
Mz dBuV/m dBul/n dB dBuV dBfw dB dB B on o deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 S644.40 48.74 68.20 -19.46 40.08 33.15 13.49 37.92 0.00 188 27 PEAK
2 SE51.62 48.97 69.40 -20.43 40.27 33.21 13.41 37.92 0.89 180 27 PEAK —_—
3 S718.03 6417 118.25 -46.88 5495 3NG4 13.50 .92 0.0 180 27 PEAK fHz dw/m dhlfn b dBW dbfu dB dB o dB o deg
4 S70.67 6250 110.95 -48.36 5337 33.60 13.50 .92 0.6 18 27 PEAK 1 5785.20 110.00 oo --oo- le0.37 339 13.59 .92 0.0 18 27 PEKC
o Lavel [dBuVim)
1225
105
875
0.0
AVG_54)
) W/ —
340 e e —
IRSOSNERNTL et
1.
Avg Blank
1000 2200. 3400, 4600, 5800, 7000
Frequency (MHz)
Site : B3CH20-HY
Condition: AVG_54 3m HF 91260 B2368_241101 HORIZONTAL
+ RB:1060.080kHz VBI:2.010kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5785.80 185.84 ------ ------ 95.41 33.96 13.59 37.92 @.ee 180 27 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C2-10 of 65



ssamanas. FCC RADIO TEST REPORT Report No. : FR4N0919E

Pol. Horizontal Fundamental

Level (dBuV/m)

h\(
875 \A

0. .\ TREAK
- A BER 1624

Mg 3
P bt el i

s

30

Peak 5785 5818, 5851, 5884, 5917, 5950 Blank
Frequency (MHz)

site + B3CH20-HY
Condition: PEAK_BE(B4)_16-24 3m HF_9128D 02368 241181 HORIZONTAL
+ RBW:1000.000kHz VBW:3800.008KHz SWT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Facter Remark

tHz dBuV/m dBuV/m B dBuv dB/m B 8 B om  deg

1 5854.96 53.29 118.89 -52.60 43.23 34.38 13.68 37.92 e.ee 130 27 PEAK
2 5861.89 60.01 108.87 -48.86 49.94 34,38 13.69 37.92 e.ee 180 27 PEAK
3 5923.60 49.15 69.23 -20.88 39.00 34.39 13.78 37.93 @.e@ 180 27 PEAK
4 5030.37 43.58 68.20 -19.62 38.42 34.30 13.79 37.93 @.8@ 180 27 PEAK
TEL: 886-3-327-0868 Page Number : C2-11 of 65

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR4N0919E

Pol. Vertical Fundamental
Ll (dBuVim) o Lavel [dBuVim)
140 PEAK BE[EAT6-2%
1225 1225
105, il m
10! f\/\,‘ 105,
875
g 0751
1,
5 et T T e e Ea
52! 2 JNWM’”N
o \ PR Y 52
3 % e bl
350 WWMW
L7 (T, P i
17!
1.
Peak 5600 5637, 5674, 5711, 5788, 5785
Frequency (MHz)
1000 2200. 3400, 4600, 5800, 7000
Site @ G3CHIO-HY Frequency (Hz)
Condition: PEAK_BE(B4)_16-24 3m HF_91260_02368_241181 VERTICAL
+ RBW:1000.000kHz VBW:3000.000kHz SWT:Auto Site + B3CH20-HY
Condition: PEAK(UNII) 3m HF 91260 82368 _241101 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos + RBW:1080.000kHz VBW:3008.8aBkHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- - Linit Read  Ant Cable Preamp  Aux APos  TPos
Mz dBuV/n dBulfn dB - dBuV - dBfw dB B B on o deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 5639.96 47.55 68.20 -20.65 38.92 33.15 13.39 37.92 e.ee 179 7 PEAK
2 SE50.14 47.52 68.30 -20.73 38.83 33.20 13.41 37.92 0.88 179 7 PEAK —_—
3 S717.85 6L95 118.20 -48.25 5273 3NG4 13.50 .92 0.8 179 7 PEAK fHz d/m dhl/n b dBW dBfu dB dB o dB o deg
4 57007 57.95 110.95 53.00 4573 3360 13.50 .92 0.8 179 7 PEAC L 5785.20 189.34 oo -ooo- 9.67 .00 13.59 3.0 008 1B 7PEK
o Lavel [dBuVim)
1225
105
875
0.0
AVG_54)
) e
N IR
Wt
1.
Avg Blank
1000 2200. 3400, 4600, 5800, 7000
Frequency (MHz)
Site : B3CH20-HY
Condition: AVG_54 3m HF_9126D_B2368_241101 VERTICAL
+ RB:1060.080kHz VBI:2.010kHz SKT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5785.80 183.32 ------ ------ 93.65 34.00 13.59 37.92 @.ee 1M 7 AVERAGE
TEL: 886-3-327-0868 Page Number 1 C2-12 of 65

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR4N0919E

Pol. Vertical Fundamental

Level (dBuV/m)

s

" ‘ FeAK BEEA 1624
W’"Mw 2
521 vy 4 4
Wit P

%

17
Peak 5785 5818, 5851, 5884, 5917, 5950 Blank

Frequency (MHz)
Site 1 B3CH20-HY

Condition: PEAK_BE(B4)_16-24 3m HF_9120D 02368 241101 VERTICAL
+ RBW:1000.000kHz VBW:3800.008KHz SWT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Facter Remark

tHz dBuV/m dBuV/m B dBuv dB/m B 8 B om  deg

1 5854.14 59.43 112.77 -53.34 49.37 34.38 13.68 37.92 e.ee 179 7 PEAK
2 5866.18 53.04 107.67 -49.63 47.96 34.38 13.7¢ 37.92 e.ee 179 7 PEAK
3 5924.43 48.27 68.62 -20.35 38.12 34.39 13.78 37.93 o.ee 179 7 PEAK
4 593169 43.34 68.20 -19.36 38.68 34.30 13.79 37.93 4.0 179 7 PEAK
TEL: 886-3-327-0868 Page Number 1 C2-13 of 65

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR4N0919E

Pol. Horizontal Vertical
.y Level {dBuVim) v LEvel {dBuVim)
1225 1225
1054 1054
815 875
EAK(UNI) EAK(UNI)
1 11 | | —— 1 ) e 11 | ] I
1 ARG A NG,
525 PR S e T Ha
4 30
Peak 15 115
AVQ 7000 9200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600. 15800. 18000
Frequency (MHz) Frequency (MHz)
Site + @3CH20-HY Site © @3(H28-HY
Condition: PEAK(UNII) 3m HF_91200_02360_241181 HORIZONTAL Condition: PEAK(UNII) 3m HF_91200 02360 241181 VERTICAL
Linit Read  Ant (able Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBuw/ dB/m dB A8 dB m deg Mz dBuV/m dBuv/m  dB dBw/ dB/fm dB B dB m  deg
1 11578.08 51.54 74.00 -22.46 35.86 38.82 19.48 42.53 0.71 200 9 PEAC 1 11570.08 51.13 74.00 -22.87 34.65 38.82 19.48 42.53 .71 360 271 PEAK
2 11570.08 46.85 54.00 -13.15 24.37 38.82 19.48 42.53 071 260 9 Average 1 11570.08 40.75 54.00 -13.25 24.27 38.82 19.48 42.53 @.71 360 271 Average
3 17355.80 53.72 68.20 -14.48 33.92 39.82 24.07 4471 0.62 - -- PEAK 3 1735580 53.82 68.20 -14.38 34.82 39.82 24.07 44.71 @.62 - -- PEAK
TEL: 886-3-327-0868 Page Number : C2-14 of 65

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR4N0919E

Pol. Horizontal Vertical
mLevel(dBqu) meel(dBnWm)
1225 1225
18 15
100 00
17G AVG.54) VG 54
525 525
~18G
350 350
Av
9 115 115
17000 17200, 1740, 17600. 17800, 18000 17000 17200, 17400, 17600. 17800, 18000
Frequency (MHz) Frequency (MHz)
Site @ GICHIG-HY Site : G3CHIB-HY
Condition: AVG 54 3n HF 91200 62360 241181 HORTIONTAL Condition: AVG 54 3n HF 91280 62360 241181 VERTICAL
TEL: 886-3-327-0868 Page Number : C2-15 of 65

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR4N0919E

Pol. Horizontal Fundamental
Ll (dBuVim) o Lavel [dBuVim)
1225 & 128
10507
10! 105,
a7l Wy g .
M e 075
n g PEAR BB 1624
g, T S ] s S U 1=l EAKIUNI!
52, P g \34
AN Wt o 5.
350 PIVRL L SV
T
17!
1.
Peak 5625 5850, 5475, 5400 925, 5650
Frequency (MHz)
1000 2200. 3400, 4600, 5800, 7000
site @ @3CH20-HY Frequency (MHz)
Condition: PEAK_BE(B4)_16-24 3m HF_91260_02368_241181 HORIZONTAL
+ RBW:1000.000kHz VBW:3000.000kHz SWT:Auto Site + B3CH20-HY
Condition: PEAK(UNII) 3m HF_9126D B2366_241181 HORIZONTAL
Linit Read  Ant Cable Preamp  Aux APos  TPos + RBW:1080.000kHz VBi:3008.8aBkHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- - Linit Read  Ant Cable Preamp  Aux APos  TPos
Mz dBuV/n dBul/n dB dBuV dBfw dB B B on o deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 5855.00 78.36 110.80 -32.44 68.30 34.39 13.68 37.92 0.00 284 245 PEAK
2 5856.25 80.34 110.45 20,61 70.77 34,32 13.69 37.92 0.89 284 245 PEAK —_— e —— ——
3 S4.05 5435 GBS -14.40 4420 3430 1378 3793 0.0 204 245 PEAK fHz dw/m dhlfn b dB dBfu dB dB o dB o deg
4 S675 5385 68.20 <435 4376 3038 1378 .95 0.6 284 245 PEAC 1 5825.00 169.70 ----o- -ooo- 9.7 M 1.6 3.0 000 2 M5 PEK
o Lavel [dBuVim)
1225
105
875
0.0
AVG_54)
I &
I
340 e -~
L=
1.
Avg Blank
1000 2200. 3400, 4600, 5800. 7000
Frequency (MHz)
Site : B3CH20-HY
Condition: AVG_54 3m HF 91260 B2368_241101 HORIZONTAL
+ RB:1060.080kHz VBI:2.010kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5825.80 183.56 ------ ------ 93.64 34,20 13.64 37.92 0.08 204 245 AVERAGE
TEL: 886-3-327-0868 Page Number : C2-16 of 65

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR4N0919E

Pol. Vertical Fundamental
aglerel dBuVim) . Level [dBuVim)
1225 & 1225
105, \f\l 105
875 uf
o
m 1 5 \ i o
W% ] M ] 1] .| EAK[UNI|
52, W JuaP | 4
e syttt 52
ST
350 MW-WW
35, A et
17!
1.
Peak 5625 5850, 5475, 5400 125, 5650
Frequency (MHz)
1000 2200. 3400, 4600, 5800, 7000
Site @ G3CHIO-HY Frequency (Hz)
Condition: PEAK_BE(B4)_16-24 3m HF_91260_02368_241181 VERTICAL
+ RBW:1000.000kHz VBW:3000.000kHz SWT:Auto Site + B3CH20-HY
Condition: PEAK(UNII) 3m HF 91260 82368 _241101 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos + RBK:1060.000kHz VBW:3008. BaRkHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- - Linit Read  Ant Cable Preamp  Aux APos  TPos
M dBuV/n dBulfn dB dBuV dBfw oAb B B on o deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1585263 78.58 116.21 -37.63 68.52 3439 13.68 37.92 e.ee 373 @ PEAK
2 5856.00 73.98 110.52 -36.54 63.91 34,30 13.69 37.92 0.88 373 @ PEAK —_— e —— ——
3 S475 5110 GBI -17.28 40.95 3430 1378 393 0.8 I3 0 PEAK fHz dw/m dhl/n b OB dBfu dB dB o dB o deg
4 S100 SL58 63.20 1.6 4142 3038 13.79 .95 0.8 373 6 PEA 1 5825.80 18714 --o-ov -ooee 9.9 .2 1365 382 008 3B 0PEK
. Level [dBuVim)
1225
105
875
0.0
AVG_54)
) ) —
30 e
(AN S
1.
Avg Blank
1000 2200. 3400, 4600, 5800, 7000
Frequency (MHz)
Site : B3CH20-HY
Condition: AVG_54 3m HF_9126D_B2368_241101 VERTICAL
+ RB:1060.080kHz VBI:2.010kHz SKT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5825.80 181,57 ------ ------ 91.65 34.20 13.64 37.92 @.p@ 373 @ AVERAGE
TEL: 886-3-327-0868 Page Number 1 C2-17 of 65

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR4N0919E

Pol. Horizontal Vertical
.y Level {dBuVim) v LEvel {dBuVim)
1225 1225
1054 1054
815 875
EAK(UNI) EAK(UNI)
1 11 | | —— 1 ) e 11 | ] I
A A
L s e e S B i o
4 30
Peak 15 115
AVQ 7000 9200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600. 15800. 18000
Frequency (MHz) Frequency (MHz)
Site + @3CH20-HY Site © @3(H28-HY
Condition: PEAK(UNII) 3m HF_91200_02360_241181 HORIZONTAL Condition: PEAK(UNII) 3m HF_91280 02360 241181 VERTICAL
Linit Read  Ant (able Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBuw/ dB/m dB A8 dB m deg Mz dBuV/m dBuv/m  dB dBw/ dB/fm dB B dB m  deg
1 11650.08 56.79 74.0@ -23.21 34.44 38.70 19.55 42.60 .70 200 67 PEAK 1 11650.08 56.49 74.0@ -23.51 34.14 38.70 19.55 42.60 .70 360 285 PEAK
2 11650.08 46.77 54.00 -13.23 24.42 3870 19.55 42.60 0.70 200 67 Average 1 11650.08 46.78 54.0@ -13.22 24.43 38.7@ 19.55 42.60 .70 360 285 Average
3 17475.00 55.84 68.20 -13.16 34.95 46.18 24.16 44.81 0.64 - -- PEAK 3 17475.00 54.71 68.20 -13.49 34.62 46.18 24.16 44.81 @.64 - -- PEAK
TEL: 886-3-327-0868 Page Number : C2-18 of 65

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR4N0919E

Pol. Horizontal Vertical
mLevel(dBqu) meel(dBnWm)
1225 1225
18 15
100 00
17.7G AVG 54 AVG 54
525 525
~18G
350 350
Av
9 115 115
17100 11160, 17620, 17880, 17940, 18000 17100 11160, 17620, 178680, 17940, 18000
Frequency (MHz) Frequency (MHz)
Site @ GICHIG-HY Site : G3CHIB-HY
Condition: AVG 54 3n HF 91200 62360 241181 HORTIONTAL Condition: AVG 54 3n HF 91280 62360 241181 VERTICAL
TEL: 886-3-327-0868 Page Number : C2-19 of 65

FAX: 886-3-327-0855





